swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
mLevel(dﬂll\ll'llnl
138 m
g5
B3
I U-HIA-U-H-2A-UI-2C
650 !‘JM”’"“ i
a L l*\wv"‘#‘W’WW“W, h T iy ”hw {“'T.‘,'-W‘:‘
Peak Blank
35
163
5550 5503, 5636, 5679, 5TIA. 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 573189 58.21 68.20 -9.99 49.42 .80 119 37.40 o0 29 BPEM

Sporton International Inc. (Kunshan) Page Number 1 C145 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
1‘."eLtml(lﬂm‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S L L LT g SR I e B
e 1 _ } U-N&iII-ZA-H-NII-ZC(A\@ 1 1 _ 1 U284 NI-2CHAVG)|
. i — A p | L
Peak s ” " RIS
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 10108.06@ 53.79 74.8¢ -20.21 66.32 37.91 16.11 66.55 @.08 204 31 PEAK 1 10168.068 52.79 74.00 -21.21 65.32 37.91 16.11 66.55 @.08 1le@  PEAK
2 11leh.e 42.61 54.80 -11.99 5454 37.91 16.11 66.55 .08 204 31 AVERAGE 1 10100.08 41.87 54.00 -12.13 5440 37.91 16.11 66.55 .08 1e@ 0 AVERAGE
3 16650.00 50.20 68.20 -15.00 52.47 42.02 19.77 o406 0.8 - --- PEAK 3 16650.00 49.45 68.20 -18.75 SL72 42.82 19.77 o406 0.8 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C146 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
34
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT40_CH134_Full_5670MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
Bl ] 50 = W
#4 48
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 535128 59.64 74.00 -14.36 50.06 5.0 10.75 36.37 0.0 334 206 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546664 5B.81 68.20 -18.19 43.34 /.83 10.85 3621 .60 334 286 PEAK 1 5670.00 120,01 ----vv =oeee- 116,49 4.9 1111 3649 0.80 334 206 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
i - s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5365.52 47.16 54.00 -6.84 37.52 5.3 10.76 3635 @.00 334 206 AVERAGE 1 5670.00 109,76 -----v -=-om- 99.99 34.9 1108 36.21 0.00 334 206 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

1138,
w=w\
N W’W
&0 WWMM% 1 VA UNIZAUALEC
WW Aot gl

b UL

488
Peak Blank

35

163

5685 5101, 5. 5733, 5748, 5785

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5735.56 65.92 68.20 -1.28 57.18 35.81 119 37.46 .00 334 206 PEAC

Sporton International Inc. (Kunshan) Page Number 1 C148 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
34
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT40_CH134_Full_5670MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
L AN i T e £ TR RS
il i ) il
P ng lm i A MWWW’VWWWWWWWWWWVWWWW
48 T
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5377.68 58.91 74.00 -15.09 49.22 35.26 10.76 36.33 0.0 260 244 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.84 57.83 68.20 -1L.17 47.36 /.82 10.85 36.20 .60 260 244 PEAK 1 567000 116,74 ---vvn woeeev 106,89 4.9 1107 3612 0.80 260 244 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L L U-HI1-U-H0-2A-A0-2CEAVG)
# 1 I L/__
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5373.84 4691 5400 -7.09 37.24 35.25 10.76 36.34 0.00 260 244 AVERAGE 1 5670.00 106,87 -----v -=--m- 97.02 4.9 107 3612 0.00 260 244 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
mLeveI(lelel
138
a5
B3
L U-HIA-U-H-2A-UI-2C
650 W 1
WNWMWM“ e Wiy w.mw WWLM
488
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 57336 6191 68.20 -6.29 53.13 35.80 1L19 3741 .00 260 244 PEN

Sporton International Inc. (Kunshan) Page Number 1 C150 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S L L LT g SR I e B
e 1 _ } U-N&iII-ZA-U-NIg-ZCWg 1 . _ } U-N&ill—ll\-U-.-l&—!C(AVg
488 - " ANy B ] WWIM
Peak K g e WWW
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 11340.00 54.85 74.86 -19.95 66.84 38.17 16.26 66.42 .08 260 151 PEAK 1 11340.08 50.52 74.00 -23.48 6251 38.17 16.26 66.42 .08 1o@  PEAK
2 11340.00 43.75 54.80 -10.25 55.74 38.17 16.26 66.42 .08 280 151 AVERAGE 1 11340.08 39.55 54.00 -14.45 5154 38.17 16.26 66.42 .08 le@ 0 AVERAGE
3 17010.00 50.04 68.20 -18.16 S1.B3 42.29 20.01 6409 0.8 - --- PEAK 3 17010.00 50.48 68.20 -17.72 5027 42.29 20.01 6409 Q.08 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C151 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 !
15 175
N 3
1 U-Hed-U1-N-2A-LLAI-2C TUTIL ML L AL
ESIUWWMWWMWWWW' H W
#4 48
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5458.30 65.06 74.00 -B.94 55.37 .07 10.84 36.22 0.0 289 LI PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546232 66.31 68.20 -1.B9 56.63 /.85 10.84 36.21 @.e 289 31D PEAK 1553000 114,03 ----em ooeee- 104,23 4.9 109 36.06 0.0 289 3L PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-N-1-U-N-2A--H-2CAVG L L U-H-1-U-N-2A-U-AI-2CAVG)
48 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.92 52.57 54.00 -1.43 42.88 35.86 10.84 36.21 @0.00 289 311 AVERAGE 1 5530.00 104,62 ----vv -vnee- 94,82 34.9 10.9 36.66 0.00 289 311 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C152 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654 f
M‘FW A gl st M v e
W T 4 Fry
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 572668 59.89 68.20 -3.31 SLOS 349 1118 37.32 o0 289 311 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C153 of C402




ssamonas. FCC TEST REPORT

Report No. : FR432101B

35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 118 1
15 175
N 3
] | L UNIE--HI-AU-NI-2C
55‘0\" N A . W
49 44 W
Peak
125 05
163
163
8560 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5425.84 59.67 74.00 -14.33 49.93 5.0 10.80 36.26 0.0 289 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546648 59.29 68.20 -B.91 49.62 /A3 1085 3621 0Bk 289 B PEAK 1 5530.00 119,56 ----vv -=eme- 108,76 4.9 109 36.06 0.80 289 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
N1 2A-U-HIL2CAVG) L L UM 2A-U-AI-2CIAVG)|
s ' s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg

1 5M6.16 43.72 54.00 -5.28 39.01 %512 10.82 36.23 0.0 289 B AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5530.08 101,17 ----vv -=eee 9137 3.5 10.9 .66 0.0 29 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C154 of C402




ssamanas. FCC TEST REPORT

Report No. : FR432101B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Vertical Fundamental
IHLevel(dl!n\li'lln]
1138
15
1K)
5.
”1:141\; “!I”‘M' "!"Wi‘lu'f“'m‘\ F“"‘NV“‘J‘F" ! 'N W
488
Peak Blank
325
163
5685 511, M.
Frequency (VHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wl g B Bl @ & B B a g
1S5 59.03 68.20 -0.07 5031 3.0
Sporton International Inc. (Kunshan) Page Number 1 C155 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B -1 28--H1-2CHAVG)
1
Peak s v b
(RS g
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11060.08 45.72 74.80 -28.28 58.34 37.87 16.08 66.57 @.00 -~ --- PEAK 1 11060.00 47.46 74.80 -26.54 60.08 37.87 16.08 66.57 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C156 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH106_PC 20MHz,Loc 4 _5530MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 !
15 175
N 3
] | | VUNIE--HI-AUNI-2C
50 850
L 48
Peak
125 05
163
163
8560 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5457.13 59.03 74.00 -14.97 49.34 35,07 10.84 36.22 0.0 34 316 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5469.13 59.68 68.20 -B.60 49.93 /.62 10.85 36.28 0B 334 316 PEAK 1553000 111,64 --vvvm woeee 10191 4.9 1093 3610 0.0 334 306 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L o LR N-ZAUN-2CTAV)
a 1 s \\/»J
Av
g s SZ,S/H\/f)
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.68 46.98 54.00 -7.00 37.30 35.86 10.84 36.22 0.80 334 316 AVERAGE 1 5530.00 102,18 ----vv -vnee- 9245 4.9 10.93 3616 0.00 334 316 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C157 of C402




ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654 i
MMW,.; W ‘L'Jlrulnl‘ A il .fﬁ"}“l ]hé‘llrl"ﬁ i
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 575088 58.36 68.20 -9.04 49.81 35.86 121 37.72 .60 334 316 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C158 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH106_PC 20MHz,Loc 4 _5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 138 1
15 175
i3 83
Cal g LR i T Tty R T R
650 7 50
oA et g i
48 T
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.50 58.35 74.00 -15.65 48.67 35.06 10.84 36.22 0.0 260 242 PENK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S467.68 58.22 68.20 -9.93 43.54 /.03 10.85 36.20 0.6 260 242 PEAK 1 5530.00 119,69 ----vv woeee- 108,96 4.9 1093 3610 0.80 260 242 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L UK N-2AUN-2CAvG)
s 1 s
Av
g - SEISJJ//\/\——/J
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.84 46.94 54.00 -7.06 37.26 35.86 10.84 36.22 0.00 260 242 AVERAGE 1 5530.00 99.97 --eeev oomeee 99,29 34.9 10.91 3613 0.00 260 242 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C159 of C402




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650
1
mhw.n i A A e A
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 572648 56.71 68.20 -11.49 47.87 349 1L18 37.32 .00 260 242 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C160 of C402




ssamonas. FCC TEST REPORT

Report No. : FR432101B

37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH122_Full_5610MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
" 1 U-HI-A-U1-N-2A-ULAI-2C - h-NHJ-U-N\I-ZA-U-NH-ZC
LT R A AT L
#4 48
Peak
125 05
163
163
8560 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5456.40 62.98 74.00 -11.02 53.9 35.07 10.84 36.22 0.0 241 316 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S4B5.52 6B.40 68.20 -7.80 58.72 /.84 10.85 3621 o.ee 41 316 PEAK 1561000 117,32 --eem woeeee 107,38 4.9 1106 36.02 0.80 41 316 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
N1 2A-U-HI-2CEAVG) L L U-NIA-U-AT-2A--AI-2CIAVG)
) ‘ i)
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%5.44 49.50 S4.00 -4.50 39.81 35.88 10.83 36.22 @.00 241 316 AVERAGE 1 5610.00 108,02 -----v -=---- 93.08 34.9 1106 36.62 0.00 241 316 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C161 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

134

B3
WWWMM 1 UL
o AL TIRRTR

“MWW uj " I el

488
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5727.56 65.98 68.20 -1.22 57.15 3458 1L18 37.33 .0 M1 316 PEM

Sporton International Inc. (Kunshan) Page Number 1 C162 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH122_Full_5610MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 1
15 175
N 3
VAL T T LU L.Nm.u.Nu.ZA.u.NH.zc
Bl 2 B0 = W
#4 48
Peak
125 05
163
163
8560 5382 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 546,43 58.64 74.00 -15.36 45.94 .11 10.82 36.23 0.0 3 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546632 60.94 68.20 -7.26 5127 /.3 18.85 3621 0.6 e 3 PEAK 1 5610.00 113,66 ----vv -=--m- 103.82 4.9 10.9% 6.4 0.0 0 3 PEKK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-NI-1-U-N-2A-U-AI-2CEAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
s * s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 SM7.12 47.55 5400 -6.45 37.84 .01 10.83 36.23 0.0 3w 3 AVERAGE 1 5610.00 103,96 -----v -=--=- 94,06 34.9 101 36.61 0.00 300 3 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C163 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(dmlwml
134
915
B3
. U-HI-A-U-N-2A-ULAI-2C
8507y 1
YAvlnlv"vmvEﬂh WM& AT i 4"'“"‘“ "‘_m ot '“‘"WW
4#4
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5762.44 61.62 68.20 -6.58 53.08 H5.89 1L23 37.88 .00 308 3 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C164 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] , Level (dBuVim)
1134 134
15 13
3 i3 UNLTINAUNIG
U-HI-4-U-N- 28 UL H-2C Al it
iy Iy R L1 T1 o I —! [
L i UML) [— = + 4 U-HIA-U-N2A-U-HI-2CAVG) |
Peak m mw lm " YTWETT
Avg 18 =
1 kl
163
7000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read dnt Gable Preamp  Au Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 1122000 50.36 74.00 -13.64 62,60 38.84 16,18 66,45 0.00 1M 0 PEAK
1 1122000 46,42 74.00 -27.58 56.68 30.84 16,18 66,45 0.00 --- PEAK 1 1120808 38.12 54.00 -15.88 SA.41 38.83 16.17 66.49 .08 le@ 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C165 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH122_PC 20MHz,Loc 1_5610MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1118 1133 1
15 175
N 3
50 i 7 a0
T T
#4 48
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5385.13 57.49 74.00 -16.51 4.77 3.7 1077 3632 0.0 300 317 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5466.72 57.70 68.20 -10.50 48.03 .03 10.85 36.21 0.0 300 317 PEMK 1 5610.00 112.67 68.20 44.47102.79 34.90 1l.0@ 36.02 .00 308 317 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 ! 488 kﬁ_/
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5450.00 46.38 54.00 -7.70 36.61 35.89 10.83 36.23 0.00 300 317 AVERAGE 1 5610.00 102.83 68.20 34.63 92.95 34.90 11.0@ 36.82 0.00 308 317 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C166 of C402




ssamanas. FCC TEST REPORT

Report No. : FR432101B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Fundamental
IHL\wel(dﬂll\ll'llnl
1138
15
1K)
807
MMWWMM% ke LIV
Peak u Blank
163
5685 511, M.
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wl g B Bl @ & B B a g
1 SHLT6 6152 6B.20 -6.68 5285 35.83
Sporton International Inc. (Kunshan) Page Number 1 C167 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT80_CH122_PC 20MHz,Loc 1_5610MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1138 1
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C TUTI ML A AA AL
50 1 850
s i kMMM
' 488
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 542480 57.53 74.00 -16.47 42.79 3.0 10.80 36.26 0.0 250 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GA61.29 57.02 68.20 -11.18 47.34 35.05 10.84 3621 0.0 250 B PEAK 1 5610.00 109.35 68.20 4115 99.37 34.90 1l.e6 35.98 0.0 250 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 1 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545521 45.51 54.00 -B.49 35.82 .88 10.83 36.22 0.0 250 B AVERAGE 1 5610.00 10816 68.20 3195 99.18 34.90 1l.e6 35.98 0.0 250 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C168 of C402
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650 f
A -
i Rrgmrsi i et g o
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5748.56 56.86 68.20 -11.34 48.26 35.85 121 37.66 0.0 250 @ PEM

Sporton International Inc. (Kunshan) Page Number 1 C169 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_Full_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 1
15 175
N 3
R W W sand
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 542326 6438 74.00 -9.60 54.64 35.21 10.80 36.27 0.0 237 36 PENK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5463.52 £3.89 68.20 -5.15 53.37 /.45 1084 3621 o.ee 237 316 PEAK 1 5570.00 109,55 ----vn woeee- 99,61 4.9 1106 36.02 0.0 27 316 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-H--U-N-ZA NI CIAVG) L L U-NIA-U-AT-2A-U-AI-2CIAVG)|
4#8 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350 52.57 54.00 -1.43 42.86 35.13 10.82 36.24 0.00 237 316 AVERAGE 1 5570.00 99.57 --seev oemeee 89.63 4.9 1106 36.62 0.00 237 316 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C170 of C402




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

1 574150 66.85 63.20 -L.35 58.18 35.83

1L 37,56 0.00

B7 316 PEAK

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
WEM JM wMA ﬂ‘/\
J W LU
B3
WUW | U-HI1-U-HR-2A-UNI-2C
0 L et o
A T "
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C171 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_Full_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
55&W EW\M’V " L w
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5467.64 6138 74.00 -12.62 5162 5.7 10.78 36.29 0.0 309 352 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S467.26 6817 68.20 -B.03 5.49 /.83 10.85 36.20 .60 309 352 PEAK 1 5570.00 105,37 ----vn woeee- 95,52 4.9 1107 3612 0.0 39 352 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
w5 w5 1
i3 i3
50 a0
U-H---N-ZAU-NIL-2CAVG) L L UM 2A-U-AI-2CIAVG)|
48 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5467.20 50.89 S4.00 -3.11 4113 35.27 10.78 36.29 @.00 309 352 AVERAGE 1 5570.00 95.83 ---eev oemeee 85.89 34.9 1106 36.62 0.00 309 352 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C172 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
IHLevel(dl!n\l'llnl
138
ws I § vﬂ‘w P"”I
VTYY)
93 |
U-HI-U-H-2A-UI-2C
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1572893 63.62 68.20 -4.58 54.81 3499 1118 3736 .0 309 352 PEMK

Sporton International Inc. (Kunshan) Page Number 1 C173 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L _ 11 r% Il

UNILA-GAT-2A--H0-2CIAVG)| UNILA-GI-ZA-U-H1-2CIAVG)|

1
Peak s ‘ y
i it e I s S
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10140.00 45.67 74.80 -28.33 58.12 37.%5 16.13 66.53 @.08 -~  --- PEAK 1 10140.00 46.48 74.80 -27.52 55.93 37.%5 16.13 66.53 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C174 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_PC 20MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1138 1
15 175
N 3
it " \ st
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 542458 63.51 74.00 -10.49 53.77 5.0 10.80 36.26 0.0 247 320 PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546638 65,17 68.20 -3.03 55.50 /.83 10.85 3621 0.ee 47 328 PEAK 1 5570.00 109,52 ----vn woeee- 99,72 4.9 10.9 36.06 0.0 47 320 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-H--U-N-ZAU-NILACHAVG) L L U-NIA-U-AT-2A--AI-2CIAVG)
48 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 539 5141 5400 -2.59 4171 35.12 10.82 36.24 0.00 247 320 AVERAGE 1 5570.00 99.62 ----vv -enee- 89.68 34.9 1106 36.62 0.00 247 320 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C175 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
138
a5
B3
\ B 2A-UNI-2C
650 ! P
SRt Y LA T WWRW
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 57419 6615 68.20 -2.05 57.48 35.83 120 37.56 0.0 247 320 PEMK

Sporton International Inc. (Kunshan) Page Number 1 C176 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_PC 20MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 1
15 175
N 3
I WWMWWWWW H W
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5428.30 62.18 74.00 -11.62 5245 35.19 10.80 36.26 0.0 24 32 PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5468.58 6217 68.20 -6.03 52.49 /.83 10.85 36.20 0.6 294 32 PEAK 1 5570.00 105,95 ----vn woeeev 95,99 4.9 114 3598 0.0 24 R PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
w5 w5 *
i3 i3
50 a0
U-H--0-N-ZAU-NIL-2CIAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
44 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M8.56 50.76 54.00 -3.24 4105 3511 10.83 36.23 0.0 294 32 AVERAGE 1 5578.00 96.16 ----vv -onoe- 86,20 34.9 1104 3598 0.00 294 32 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C177 of C402




ssamanas. FCC TEST REPORT

Report No. : FR432101B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Vertical Fundamental
IHLevel(dl!u\ll'lln]
1138
1K) H
g0 i
\
488
Peak Blank
325
163
5810 5609, 5648,
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wl g B Bl @ & B B a g
1 S79.85 6133 6.0 -6.87 5264 .02
Sporton International Inc. (Kunshan) Page Number 1 C178 of C402




ssamonas. FCC TEST REPORT

Report No. : FR432101B

41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_PC 20MHz,Loc 8_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 134 1
15 175
i3 83
1 LA LR X w1 R N
55‘0WMWWM%WW w |
48 T
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544480 65.39 74.00 -B.61 55.69 35.12 10.82 36.24 0.00 251 320 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5463.96 £4.83 68.20 -3.37 5516 /.04 10.84 3621 0.ee 251 328 PEAK 1 5570.00 109,65 ----vv woeee- 10a.01 4.9 1089 3615 0.0 251 3120 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-H-0-H0-28-U-NT-ACIAVG) L L U-HI1-U-H0-2A-A0-2CEAVG)
48 448
Av
) 325 35
163 163
8560 5304, 5438, 5482, 5526, 5570 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M3.70 5216 4.0 -1.B4 4245 35.13 10.82 36.24 0.00 251 320 AVERAGE 1 5570.00 99.22 --e-ev weeees 89.26 34.9 1104 359 0.00 1 320 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
9751
B3 L
U-HI1-U-H0-2A-UNI-2C
) ERRLL W ]
kS T
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5725.81 65.05 68.20 -3.15 56.28 34.9 1L18 3731 .60 251 320 PEMK

Sporton International Inc. (Kunshan) Page Number 1 C180 of C402
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41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT160_CH114_PC 20MHz,Loc 8_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
50 1 850 T
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5430.50 6149 74.00 -12.60 51.67 35.18 10.81 36.26 0.0 24 3IPEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S467.84 £4.94 68.20 -3.26 55.26 /.03 10.85 36.20 B 294 33 PEAK 1 5570.00 105,33 ----vn ooeee- 95,37 4.9 114 3598 0.0 24 3PN
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
w5 w5 1
i3 i3
50 a0
U-H--0-N-ZA U-NIL-2CAVG) L L UM 2A-U-AI-2CIAVG)|
44 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5428.30 50.07 54.00 -3.93 40.34 35.19 10.80 36.26 0.00 294 33 AVERAGE 1 5570.00 96.02 ----ev -onoe- 86,06 34.9 1104 3598 0.00 294 33 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
!ﬂ.!irhdﬂiwJM ol J.;M
B3
U-HIA-U-H-2A-UI-2C
ﬁﬂll
) | WM«W‘WWMW
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 54570 6011 68.20 -B.09 51.49 35.84 1120 37.62 .00 294 33PEN

Sporton International Inc. (Kunshan) Page Number 1 C182 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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42
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_RU52*4_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
VAL N il T Tty MR TR
50 850
409 484 WW
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543160 57.68 74.00 -16.32 47.96 35.17 10.81 36.26 0.0 301 316 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546340 56.53 68.20 -11.67 46.85 /.83 10.85 36.28 0.6@ 301 316 PEAK 1550000 115,57 ----en woeeee 105,94 3492 1.8 3617 0.0 31 306 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L UM 2A-U-AI-2CIAVG)|
48 1 488 LK_‘_JK___
Av
g s 32-5W
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5453.84 45.68 54.00 -B.32 35.95 35.89 10.83 36.22 0.0 301 316 AVERAGE 1 5500.00 105,25 ----vv -=nem- 95.62 34.92 10.88 3617 0.00 301 316 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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42
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_RU52*4_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 139 1
15 175
i3 83
l | 1 UAHAA AL
650 &1
s aos iyt Wil
48 4B.BW
Peak
125 05
163
163
£50 £ Bt " g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m BB dBw dBm B B B -
1 5439.60 58.32 74.00 -15.68 48.60 35.14 10.82 36.24 0.00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 546048 57.19 68.20 -1L.01 47.51 35.85 10.84 3621 0.00 1 5500.00 112,58 ----vv -vnee- 102,95 34,9 10.88 3617 0.00 235 236 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L L U-HI1-U-H0-2A-A0-2CEAVG)
48 1 448
i R —
Av
g s 32.5“”\/_/—/\/\_’/\_/
163 163
8560 5302, 5414, 544, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 5437.68 45.51 S54.00 -B.49 35.80 35.15 10.81 36.25 .00

1 5500.00 103,38 ----vv -=--m- 93.75 4.9 10.88 3617 0.00

B35 136 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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43
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH140_RU52*4_5700MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | T L AAALC
5.0 50
48 448
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5725.24 58.59 68.20 -9.61 49.73 4.9 1L18 37.38 0.0 232 33 PEN 1 5700.00 11613 ----vv -enee- 106,88 34.9 1113 3678 0.00 232 323 PEAK
11"Le\iel (dBuVim)
1138 i
95
813
50
L L U-HI1-U-H0-2A-A0-2CEAVG)
448 I e—
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 17,08 -----v -=---- 97.83 4.9 1113 3678 0.00 232 323 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C185 of C402
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sPoRTON LAS. Report No. : FR432101B
43
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH140_RU52*4_5700MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 1
95 95
813 813
X U-HIA-U-0-28-U1-2C l | T L AAALC
5.0 'r ] 50
Ay Rl
48 448
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 574530 56.68 68.20 -11.52 48.85 35.84 1120 37.61 0.0 127 148 PEMK 1 5700.00 112,34 --veev ovmeee 103,17 3.9 1114 3667 0.00 127 145 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L U-HI1-U-H0-2A-A0-2CEAVG)
448
AR —
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 102,49 ----vv -onees 93,32 3.9 1114 36,67 0.00 127 145 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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UNILA-GAT-2A--H0-2CIAVG)|

Peak ‘MMW I' " WWW

Avg 35
163
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 10452.53 53.42 68.20 -14.78 67.32 37.47 15.54 66.91 .00 - Peak

Pol. Horizontal Vertical
el B} el B}
134 1138
95 a5
iy U UNIZA AL B DI UNLAUNILZC
m__U—I_Fﬂ__ I I s I | I I

UM ALALICNG)

g M ' A

3!
1 kl
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 104520 54.58 68.20 -13.62 63.48 37.47 15.54 6691 0.08 - oo Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak DWWWWMWW
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11440.00 45.33 74.80 -28.67 57.29 38.08 16.32 66.36 @.00 -~  --- PEAK 1 11440.00 46,10 74.80 -27.9 55.86 38.88 16.32 66.36 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C188 of C402

TEL : +86-512-57900158
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46
Mode Harmonic
U-NII-2C_5.725-5.85_802.11BE EHT40_CH142_Full_5710MHz
ANT CDD 1S4T
Pol. Horizontal Vertical
” Level (dBuVim] ” Level (dBuVim]
1138 1134
95 a5
B -HI1-U--2A 0402 B U-HIA-U-H-24-0-40-2C
A [ — A [ ) —
50 5.
1 N1 28N 2CHAVG) 1 -1 28--H1-2CHAVG)
Peak 448 1 48 1
Avg 35 35
163 163
Tl g200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medn B B B B B B B o g MW Bin B BN B B B B o g
1 10420.00 45.20 74.00 -28.80 57.22 38.04 16,31 66.37 .00 - PEAK 1 11420.00 45.36 74.00 -28.64 57.38 38.84 16.31 66.37 .00 -=- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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47
Mode Harmonic
U-NII-2C_5.725-5.85_802.11BE EHT80_CH138_Full_5690MHz
ANT CDD 1S4T
Pol. Horizontal Vertical
” Level (dBuVim] ” Level (dBuVim]
1138 1134
95 a5
B -HI1-U--2A 0402 B U-HIA-U-H-24-0-40-2C
A [ — A [ ) —
50 5.
1 N1 28N 2CHAVG) 1 -1 28--H1-2CHAVG)
Peak 448 1 L 1
Avg 35 35
163 163
Tl g200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medn B B B B B B B o g MW Bin B BN B B B B o g
1 11360.00 44.49 74.80 -29.51 56.62 37.98 16.29 66.40 .00 - PEAK 1 11360.00 45.83 74.00 -28.17 57.% 37.98 16.29 66.40 .00 -=- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101B

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz

ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
\
975
95
i3 ]
i3
650+ l | InE UNIS
el a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SElGGD SO.05 GR0 505 SO0 00 1LB3 B.O9 0.0 2% 314 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 58.85 66.95 -10.19 49.81 34.99 11.87 36.13 .08 266 314 PEAK - . . . .
3ST09.82 75.93 107.83 -390 66.89 34.93 1LIS 304 0.00 266 314 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.88 7775 110.90 -33.15 68.84 4.9 1117 37.22 8.00 266 314 PEM 1 574500 124,49 --veem ooeeee 10577 35.00 1119 37.48 0.0 266 314 PEK
11"Le\iel (dBuVim)
1
1134
95
i3
a0
I U S ]
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 114,23 --veev ovmeee 105,51 35.61 1119 37.48 o.00 266 314 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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48
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1
\
975 W
1K
i3
W iy T B Lu3
i 0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHEGD SO.05 G0 05 4904 MO0 1LET W05 0.0 30 354 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.22 56.78 66.37 -11.59 46.93 34.98 11.87 36.12 .08 380 354 PEAK - . . . .
3576422 68.40 10648 -38.08 59.31 3491 1L15 36.97 0.00 300 354 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 78.35 110.90 -40.55 6144 34.9 1117 37.22 8.00 300 354 PEM 1 574500 121,08 ----vv -oeee- 112,28 35.00 1119 37.48 0.0 300 354 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5745.00 118,56 ----vv -=nee- 10184 35.61 1119 37.48 o.60

30 354 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLeveI(dBqu) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . L LT T Migig; i LT
L 1 L umﬁ.:v“% L 1 o g
o A " . —
Peak i y " — o
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 11499.08 57.54 74.88 -16.46 69.15 38.34 1636 66.34 .00 299 147 PEAK 1 11499.08 56.33 74.80 -17.67 67.97 38.34 1636 66.34 Q.00 34 15 PEAC
2 11499.00 46.16 54.88 -7.84 57.80 38.34 16,36 66.34 .00 299 147 AVERAGE 1 1149.08 45.09 S4.80 -B.91 S6.73 38.34 16.36 66.34 0.0 304 15 AVERAGE
3 17235.00 52.67 68.28 -15.53 5471 4.09 .16 6429 0.0 - --- PEAC 31723508 57.20 68.20-10.98 59.26 42.89 20.16 6429 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C193 of C402
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49

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

ANT CDD 1S4T

Pol. Horizontal Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

1 ! T
i
975
95
1K
i3
6507 7 l | R UNIS
Mgl a0 T
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHSAD GAT3 G0 747 .80 MO0 LB B.49 000 20 30 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 59.48 66.65 -9.17 49.64 34.98 11.87 36.13 0.0 279 317 PEMK - . . . .
3 OSB3 U0G7 3605 6497 3495 1L17 317 600 219 317 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572181 72.82 113,23 -40.41 63.92 4.9 1117 37.23 @.ee 279 317 PEM 1578500 14,11 --meem woeeee 11580 35,02 114 3805 0.0 29 307 PR
11"Le\iel (dBuVim)
1
1134
95
i3
a0
A S N — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 114,63 ---nev -vnees 10632 35,12 11.24 38.65 o.08 279 317 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C194 of C402

TEL : +86-512-57900158
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Pol. Horizontal Fundamental

1 Level (dBuVim)

o i
915
o A

65.

i ) 3
.‘Hxilnlld‘ul'llb.l("ﬂri MWMMWW. T~

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.22 66.59 112.67 -46.08 59.33 35.25 11.33 39.32 4.8 279 317 PEM
5859.60 66.55 189.75 -43.23 59.27 35.26 1134 39.37 @.e8 279 317 PEM
5925.60 56.18 66.20 -12.82 48.62 3533 11.48 39.22 8.8 279 317 PEM
5959.80 57.88 66.20 -19.32 56.13 35.43 11.43 39.16 8.8 279 317 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C195 of C402
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49
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1
i
975 W
1K
i3
g i T e Ty Lug
Mot '.2.“"”5‘ ol a0 rL
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHED SR GR0 0 4905 MO0 LB W00 0.0 38 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 5.7 66.95 -10.88 48.23 34.90 11.87 36.13 0.0 3 8 PEAK - . . . .
3 OSTM4.60 718410939 -37.55 62.87 34.94 1L16 313 0.00 3B B PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.60 67.99 112.27 -4.37 58.99 4.9 1117 7.2 @.e6 32 8 PEAK 1 5785.00 121,32 --veem ooeee 113,08 35,04 115 3815 0.0 38 B PEAK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
I P S A
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 11872 --snev ovmees 10248 35.04 1125 3815 o.00 328 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

1 Level (dBuVim)

o .
| w—
. | m j“‘\ A 3

' N 2

i st
dad il

| Wby b Y ima I
3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5855.60 63.95 110.99 -46.95 56.68 35.26 1134 39.33 @.60 3 @ PEAK
1 58%5.10 63.95 110.87 -46.92 56.68 35.26 1134 39.33 @.00 3% @ PEAK
3592460 55.41 66.50 -13.09 47.86 35.37 1140 9.21 6.0 3B @ PEAK
4 59%5.88 57.87 68.20 -10.33 50.14 35.47 1143 30.17 .08 3B @ PEAK

Sporton International Inc. (Kunshan) Page Number 1 C197 of C402
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Pol. Horizontal Vertical
mLeveI(dBqu) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . 11T T LTI LT
Y 4
e | _ } I 1 1 | _ o ey
m ! ol i - | L
Peak o e
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B @B o i Mg &6 BN Bn & B B o i
1 1157608 50.10 74.88 -13.98 6L.59 38.43 16.41 66.33 .00 313 296 PEAK 1 11576.08 50.48 74.80 -13.52 6L.97 38.43 16.41 66.33 8.8 315 7 PEAK
2 11576.00 40.60 54.88 -13.48 52.09 38.43 16.41 66.33 0.00 313 298 AVERAGE 1 11576.08 40.63 54.80 -13.37 5212 38.43 16.41 66.33 8.0 315 7 AVERAGE
3 O17%56.03 6327 68.20 -4.93 65.45 4193 M. G440 0.00 30 310 Peak 3OI735.40 60.49 6B.20 771 G267 4193 .24 G440 0.00 109 207 Peak
Sporton International Inc. (Kunshan) Page Number 1 C198 of C402
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50
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
]
[
975 W
1K 1
L3 B
) —t ML L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Linit Over Read Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEEAD T8.08 11000 308 TO.81 .26 1134 1.3 0.0 % 36 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.10 76.68 110.87 -32.79 78.81 35.26 11.34 39.33 0.0 282 316 PEAK - . . . .
359422 S6.51 6877 -12.26 48.9 35.37 1140 .0 0.00 28 316 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5977.82 56.79 66.20 -11.58 48.85 35.53 11.45 39.13 @.00 282 316 PEM 1 582500 122,15 --veem woeees 11434 35,22 1130 3870 o0 282 316 PEK
11"Le\iel (dBuVim)
138 1
95
i3
a0
L L1 UNIL3AVG)
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 112,35 --veev oomeee 10454 35,22 1130 3871 0.0

82 316 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101B

Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
R 4
10
975 W
1K
u e i
il T iy T B L3
L L a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 oSEA T3 ULE 418 RGBS L3 0.0 000 3B 0P Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5865.42 70.93 187.95 -37.05 63.62 35.27 1135 3.1 0.8 3B 8 PEAK - . . . .
3 595.80 55.58 68.20-12.60 48.02 35.38 1140 M. 0.00 33 BPEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59%5.88 57.65 60.20 -10.55 49.92 35.47 11.43 9.17 @.e8 313 8 PEAK 1 5825.00 119,27 ---een woeeee 1155 35.22 1130 3880 080 33 B PEAK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 108,78 -----v -=--m- 108,98 35.22 1130 38.68 o.00 323 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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Pol. Horizontal Vertical
mLeveI(dBqu) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . SR BTy LTI 11T
e 1 _ } L UNpvo) 1 1 _ o UMII-thVg
m l & ol
L Aumw " " L - T
Peak SO - i '
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 11650.08 53.87 74.88 -28.13 65.23 38.51 16.46 66.33 .00 111 335 PEAK 1 11656.08 52.55 74.88 -21.45 63.91 38.51 16.46 66.33 .00 294 27 PEAC
2 11650.08 43.30 54.88 -10.68 54.68 38.51 16.46 66.33 .00 111 333 AVERAGE 1 11650.08 40.56 54.80 -13.14 5222 38.51 16.46 66.33 0.0 294 27 AVERAGE
314703 6634 6320 -1.36 63.66 4187 20.30 G451 0.00 303 308 Peak 314703 6L 6320 -6.92 6360 4L.B7 20.30 G451 0.00 3 197 Peak
Sporton International Inc. (Kunshan) Page Number 1 C201 of C402

TEL : +86-512-57900158
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51
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149_Full_5745MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
.‘_
\
975 W
1K
i3
1 T L3
wm'.l 850 ——L
Mt i
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Linit Read At Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B e B &0 @h # & & o Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSERAD 65T G0 .63 SO0 MO0 1LE5 B4 000 30 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565022 59.96 66.37 -B.41 50.11 34.98 11.87 36.12 .08 380 317 PEAK - . . . .
3 5719.80 85.91 110.62 -24.71 76.98 3.9 1117 3.0 0.00 300 317 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.60 63.96 112.27 -18.31 75.85 4.9 1117 37.22 8.00 300 317 PEM 1 574500 122,80 ----vv woeee- 14,08 35.00 1119 3748 0.0 3@ 307 PEK
11"Le\iel (dBuVim)
1
1134
95
i3
a0
L L1 UNIL3AVG)
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5745.00 L1477 -eveev ovmeee 106.05 35.61 1119 37.48 0.0

30 317 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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51
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149_Full_5745MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
L
\
975 W
#3 3
i3
o i)y e (i Lu3
kv a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHASE S0 GR0 041 .80 00 LBl W0 0.0 310 35 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.80 57.57 66.95 -11.38 47.73 34.98 1167 36.13 0.0 319 356 PEAK - . . . .
3 STILG0 78.93 10361 -29.68 £9.92 34.94 1L16 37.09 0.00 319 3% PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.60 6176 112.27 -38.51 72.85 34.9 1L.17 37.22 @.00 319 356 PEM 1 574500 119,13 --veem ooeeee 11641 35.00 1119 3748 0.0 319 356 PEKK
11"Le\iel (dBuVim)
i34 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5745.00 111,58 ---evv -vnee- 102,86 35.61 1119 37.48 o0.60

319 356 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1‘.I'alellli&J‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . L LTl LTI LT
. 3
e 1 _ } L UN(AVG) 1 | _ } o UNSAve
84 ‘ N Lol " ol "
Peak WW s MW ey
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 11499.08 55.26 74.88 -18.74 66.90 38.34 16.36 66.34 .00 3@ 152 PEAK 1 11499.08 55.13 74.80 -18.82 66.80 38.34 1636 66.34 Q.00 3m 14 PEAC
2 11499.00 4458 54.88 -0.42 56.22 38.34 16,36 66.34 0.0 300 152 AVERAGE 1 11499.08 4427 5480 -9.73 S5.01 38.34 16.36 66.34 0.0 3 14 AVERAGE
31723500 59.12 68.28 9.8 6L.16 42.09 20.16 6429 0.0 - --- PEAC 31723508 55.78 68.20 -12.42 57.80 4289 20.16 6429 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C204 of C402
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52
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT20_CH157_Full_5785MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1
i
975 W
1K
i3
) ML L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 S SO.60 G0 060 40.60 00 1LB H.O3 0.00 4 31 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5651.42 57.6@ 69.26 -11.66 47.77 34.98 11.87 36.14 0.0 241 320 PEMK - . . . .
35719.80 70.82 11084 -40.00 6199 34.95 1117 321 0.00 241 32 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 78.75 110.90 -40.12 61.87 4.9 117 37.22 8.00 241 320 PEM 1 5785.00 121,55 --veem woeeee 134 35,02 114 3505 080 41 2LPEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S UK
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5785.00 113,84 --veev ovmeee 105,53 35,12 1124 38.85 0.0

U1 321 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

" Level (dBuvim)

" N
|

. ’ \

vty SRR RN T
| b o g
1!
Peak Blank
1 ki
5600 5680, 5760, 5840, 5920. 000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuvV/m dBuv/m B dBuv dB/m 0B B dB o deg
1 5855.80 62.52 110.90 -43.33 55.25 35.26 11.34 30.33 @.08 241 321 PEAK
1 GB6L.A9 59.22 109.19 -49.97 51.94 35.26 1.3 39.32 0.0 241 321 Peak
3 5922.60 56.83 69.97 -13.94 45.48 35.37 1140 39.27 @.00 241 321 PEAK
4 5947.42 56.98 65.20 -11.22 49.30 35.44 11.42 39.18 0.0 241 321 PEM

Sporton International Inc. (Kunshan) Page Number 1 C206 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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52

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT20_CH157_Full_5785MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
+
i
975
95
1K
i3
80— : l | InE UNIS
ety 850
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1S4 S5 G0 05 4903 00 1LE) W00 0.0 34 354 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.80 56.65 66.20 -11.55 46.80 34.98 11.87 36.12 .08 314 354 PEAK - . . . .
3571580 70.95 109.50 -38.55 61.99 34.94 1116 3.4 0.00 314 354 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.89 67.91 111.10 -43.19 59.88 34.9 1117 37.22 8.00 314 354 PEM 1 5785.00 117,84 --veem woeeee 109.60 35,04 1125 3815 0.0 314 354 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 109,38 ----vv -veee- 10114 35,04 1125 3815 o.00 314 354 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C207 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

1 Level (dBuVim)

m A |

A

813 J i \
65 M}'&\w’f i
by VJ_‘J‘ JII:IJWWW “2 L IR |
L i

Y
o Nl

UAIL3

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
58%5.60 68.78 110.9 -50.12 53.51 35.26 11.34 39.33 4.8 314 354 PEMK
5875.80 56.54 185.30 -48.76 49.21 35.28 11.35 39.30 8.8 314 354 PEM
5924.60 54.62 66.50 -13.88 47.87 35.37 11.48 39.22 8.8 314 354 PEM
5935.42 57.78 66.20 -19.50 50.88 35.41 11.41 39.20 8.8 314 354 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C208 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1‘.I'alellli&J‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . L LTl Migig; i LT
1 1 _ } L UAvG) 1 | _ o )
48 } p——r 3l | - ,
o e g st
Peak A e bosspiud
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 1157808 54.27 74.88 -19.73 65.76 38.43 16.41 66.33 .00 312 149 PEAK 1 11576.08 5112 74.88 -22.88 62.61 38.43 16.41 66.33 .00 1 2 PEAC
2 11578.08 43.48 54.08 -10.52 54.97 38.43 16.41 66.33 0.0 312 149 AVERAGE 1 11576.08 38.68 54.80 -15.32 S0.17 38.43 16.41 66.33 0.0 1M 0 AVERAGE
31735500 58.75 68.28 -9.45 60.93 41.98 2.4 o440 000 - --- PEAC 3 17355.08 56.51 68.20 -11.39 58.99 41.98 20.4 o440 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C209 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B
53
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_Full_5825MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
— i
1
975 W
B :
L3 B
2 4 ML L L3
‘y.—.hvh‘,'ﬁ"“' i nm 650
488 '
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEEAp T5.30 11000 B0 A7 B.26 1L 1.3 0.0 35 319 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.60 89.24 110.45 -30.21 72.97 35.26 1134 39.33 0.0 313 319 PEMK - . . . .
3 S9M4.60 55.61 6850 -12.89 48.86 35.37 1140 .0 0.00 313 319 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5045.60 58.57 66.20 -9.63 50.88 35.45 11.42 39.18 8.00 313 19 PEM 1 5825.00 120,13 ---evm woeeee 112,320 5.2 1130 3871 o8 33 39PN
11"Le\iel (dBuVim)
1138 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 111,94 --veev ooeeee 10413 35,22 1.3 3871 0.0

313 319 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C210 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
53
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_Full_5825MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
_'1
[
975 W
#3 i
L3 B
) : ML L Lu3
T TREAEE N a0
il L1l
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SmAcl 801 LA L8 7075 B5 1M 1.3 000 00 4 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.22 79.96 110.56 -30.66 72.63 35.26 1134 39.33 0.0 292 40 PEMK - . . . .
3595.80 5431 68.20-13.89 46.75 .38 1140 B0 0.00 29 49 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5986.60 57.33 60.20 -10.87 49.42 35.56 11.46 39.11 8.00 292 4B PEM 1 5825.00 118,22 ---evm woeee- 116,67 3.3 1131 3899 0.0 22 40P
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 109.09 ----vv -enee- 10128 35.22 1130 3871 o.00 292 40 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C211 of C402




ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
1‘."eLiwellli&J‘ﬂm) 1 Lewel (dBu/m)
1138 138
95 05
iy T g i3
iy g . 1 LT T LTI 11
1 ! ) e uunatvg L ) e umujtvg
43.2 o . " ' " i
Peak
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 11650.08 55.36 74.88 -18.64 66.72 38.51 16.46 66.33 Q.00 142 343 PEAC 1 11656.08 51.93 74.80 -22.67 63.29 38.51 16.46 66.33 .00 3@ 360 PEAC
2 11650.08 42.76 54.88 -11.24 5412 38.51 16.46 66.33 0.0 142 343 AVERAGE 1 11650.08 33.56 54.80 -15.14 S0.22 38.51 16.46 66.33 .00 300 368 AVERAGE
3 1747500 60.11 68.28 -B.09 62.43 41.87 .32 6451 0.0 --- PEAK 3147508 62.15 68.20 -6.05 64.47 41.87 20.32 6451 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C212 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




samronas. FCC TEST REPORT Report No. : FR432101B
54
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH151_Full_5755MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
U-NI3 i
1138
1134
_—""‘_'-F'—_J 1
975 W
B L
| i3
) iy BT e T L3
et 0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1SR4 L3 G0 0E ST MO0 LIS B4 000 M 30 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565231 65.49 69.92 -4.43 55.66 34.98 1188 36.15 .08 242 320 PEAK - . . . .
3571540 0.6 109.61 -29.35 7129 34.95 1L16 3.4 0.00 240 329 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.99 61.89 113.15 -31.26 7299 4.9 1117 37.23 6.00 242 320 PEM 1 575500 119,60 ----vv -oeee- 116,95 35.03 1L.20 37.58 0.0 242 320 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S N — )
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5755.00 118,12 --veev ovmees 10147 3.3 1.2 37.58 0.0

42 320 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C213 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
1 Level (dBuVim)
A
W ~L
975
3 "
UAIL3
GF l Q
Wt 304
] i e T T R
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.99 56.08 110.92 -54.84 48.82 35.25 1134 39.33 8.8 42 320 PEM
5870.94 57.45 186.44 -48.99 50.13 35.27 1135 39.30 8.8 242 320 PEM
502494 55.42 65.24 -12.82 47.87 35.37 1148 39.22 0.8 42 320 PEM
5041.91 56.58 66.20 -11.62 48.92 35.43 11.42 39.19 8.8 242 320 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C214 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B
54
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH151_Full_5755MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
U-NI3
_—""‘_'-F'—_J 1
975 W
1K
b B3
0 QWMW ML L L3
a0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSEATI 6.0 L0 5.0 5033 MO0 1L B.03 000 307 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.69 60.64 69.46 -B.82 50.81 34.98 11.87 36.14 .08 317 356 PEAK - . . . .
3576828 73.63 17.62 -33.99 64.59 3492 1L15 303 0.00 317 3% PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5721.68 74.54 114.74 -40.28 65.64 34.97 117 37.24 8.00 317 356 PEM 1 575500 115,35 --veem woeees 106,98 35,00 1L.23 37.96 0.0 317 356 PEK
11"Le\iel (dBuVim)
1134 i
95
i3
a0
A S S — )
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5755.00 106,98 ----vv -=--m- 98.39 35.85 1L21 37.67 0.00

317 356 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C215 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

1 Level (dBuVim)

138
WY ™
15
#3 I
W i U1
[ M"JWW
W e 1 i
e L) "”r‘-“‘"y

YT e
WA

Peak ¥ Blank

5155 5TH4. 5833, 5872 5911, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.99 57.97 110.92 -53.85 49.81 35.25 1134 39.33 4.8 317 356 PEMK
5870.54 58.14 186.55 -48.41 50.82 35.27 11.35 39.30 8.8 317 356 PEMK
592456 59.02 66.52 -9.50 S51.47 35.37 11.48 39.22 8.8 317 356 PEMK
593314 57.65 66.20 -19.55 50.84 35.40 1141 39.20 8.8 317 356 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C216 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
1‘.I'eLiwel(lﬂm‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . L LT T LTI LT
e 1 _ } L L) 1 _ o L)
s . — s G P —
Peak ol i o i
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 11510.08 52.64 74.88 -21.36 64.24 38.36 16.37 66.33 .00 281 149 PEAK 1 11510.08 43.56 74.80 -15.44 60,16 38.36 16.37 66.33 .00 1M 2 PEAC
2 1151.08 43.10 54.88 -10.89 S54.71 38.36 16.37 66.33 .00 281 149 AVERAGE 1 11510.08 38.55 54.80 -15.45 S0.15 38.36 16.37 66.33 0.0 1M 0 AVERAGE
3 17265.00 50.% 68.28 -17.30 52.95 42.06 20.18 6432 0.0 - --- PEAC 3 17265.08 5191 68.20 -16.29 53.99 42.86 20.18 64.32 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C217 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B
55
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149 :RU52*4 5745MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim) 1
\
975 W
1K
i3
) ML L L3
m i hv/ll Nl”ﬂl 65.0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 Sl SO.08 GR0 5.3 40.04 MO0 1LE3 B.49 000 043 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565120 58.19 69.89 -10.80 48.46 34.99 11.87 36.14 0.0 243 322 PEMK - . . . .
35780 92.33 11099 -18.57 83.42 3.9 1L17 3.0 0.00 23 30 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.40 9479 11181 -17.11 85.79 34.9 1117 37.22 @.00 243 322 PEM 1 574500 123,05 --veem woeeee 11436 35.02 1120 37,53 0.0 43 P
11"Le\iel (dBuVim)
1134 !
95
i3
a0
A S S — )
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5745.00 113,78 --veev ovmees 105.09 35.602 1.8 37.53 0.0

43 322 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C218 of C402




samronas. FCC TEST REPORT Report No. : FR432101B
55
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149 :RU52*4 5745MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
L
\
975 W
1K
i3
— o T M L3
s S -
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1SR SBAL GR0 100 .05 MO0 LIS B.O5 0.00 30 15 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.80 55.83 66.20 -12.37 45.98 34.98 11.87 36.12 .08 380 233 PEMK - . . . .
357040 70.92 10820 -37.29 6189 34.93 1116 37.05 0.00 300 133 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 78.72 110.90 -40.18 61.81 34.9 1117 37.22 8.00 300 233 PEM 1 574500 119.80 ----vv -oeee- 1L 35.06 1120 37,72 0.0 30 233 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
L L1 UNIL3AVG)
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5745.00 108,97 ----ev -veee- .42 35.06 1121 37.72 0.0

30 233 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C219 of C402




samronas. FCC TEST REPORT Report No. : FR432101B
56
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH159_Full_5795MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1.
I
975 W
1K
i3
1 2
R T e (L L N ¥ I UL
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit . Read  Ant Cable Preamp Aux APos  TPos
1 SEESE G148 G0 L@ 5.0 MO0 LM B.O3 0.0 30 311 Peak Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5682.22 65.55 9215 -26.60 56.15 34.99 1112 36.62 0.0 380 321 Peak - . . . .
3571580 712110973 -38.50 62.25 34.95 1L16 315 0.00 300 321 Peak Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572422 69.65120.53 -50.88 60.78 34.97 1118 37.28 0.00 380 321 Peak 1 5795.00 117.69 12230 -4.61109.73 35.20 1128 38.52 0.0 308 321 PEAK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5795.00 105.06 122.30 -14.30 99.82 35.15 1126 38.23 .00

30 321 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C220 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

1 Level (dBuVim)

" R

A
i MN N’ Wﬁ —

65 | ¢
i W,MMMWH y v 3».14 L

Fir WY IRy i

o

3!
Peak Blank
1 ki
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5855.60 59.69 110.98 -51.21 52.42 35.26 1134 39.33 .08 380 321 PEAK
2 5867.60 61.35 187.54 -46.19 54.84 35.27 1135 39.31 .08 380 321 PEAK
3 592460 57.33 66.50 -11.17 49.78 35.37 11.48 39.22 .08 380 321 PEAK
4 5946.60 57.30 60.20 -10.98 49.62 35.44 11.42 39.13 8.00 300 320 PEM
Sporton International Inc. (Kunshan) Page Number 1 C221 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT40_CH159_Full_5795MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1
10
975
95
1K
L3 B
)/ — | | InE UNIS
N PRSI, a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B e B &0 @h # & & o Llrrut . Read  Ant Cable Preamp Aux APos  TPos
| SN S0 G0 500 4034 MO0 1LM B.O3 000 53 3 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 56.16 66.20 -12.04 46.31 34.99 11.87 36.12 0.0 253 38 PEMK - . . . .
3 OSTALAD 59.30 16570 -46.40 50.18 34.99 1114 3692 0.00 253 38 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572022 65.60 115.97 -50.37 S6.71 34.97 1L17 3.5 0.00 253 3B PEMK 1 5795.00 115.47 122,30 -6.83 107.23 3%5.14 1125 3815 .00 253 3B PEMK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I P S A
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5795.00 105.34 12230 -16.9% 97.10 35.14 1115 3815 @80 253 35 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

1 Level (dBuVim)

- |

95 f\ m A
:: ) m M - K

i 4
[WRrT— MMWM Jv“ A ™
ey \WJ‘W\.«,. Wtdienurda
3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 58%5.60 57.62 116.99 -53.28 56.35 35.26 1134 39.33 @.0 253 38 PEX
1 5863.80 68.54 186.43 -47.89 53.26 35.26 1134 9.3 6.0 253 38PN
3 5925.60 54.39 66.20 -13.81 46.83 35.38 1140 9.2 6.0 253 3§ PEK
4 5982.60 57.26 66.20 -10.94 49.37 35.55 1146 .12 @88 253 38 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C223 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
1ML&\«!I(lll!lj‘ﬂm) , Level (dBuVim)
138 1134
915 915
i N3 i3 N3
g gy LT T UL LT
1 ~ o UG 1 ~ )]
188 - e g T ANy
o e R ae—n Pt W
Peak - e ™ e
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11599.00 46,19 74.80 -27.81 57.65 38.45 16.42 66.33 0.00 -~  --- PEAK 1 11599.00 47.69 74.80 -26.31 9.15 38.45 16.42 66,33 0.00 ---  --- PEAC
2 17385.08 5131 68.28 -16.89 53.53 4195 20.26 6443 8.0 - --- PEAC 1 17385.08 5185 68.20 -16.35 S4.07 4195 20.26 6443 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C224 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

57

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_Full_5775MHz

ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
138 / | i 1
| U
975
95
i3 ]
4 K
i U3
650 J | | IR UNIS
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SELGD 6LED G0 S8 5166 MO0 1LM F.O3 0.0 M 31 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 61.19 66.20 -7.01 5134 34.99 1167 36.12 0.0 24 320 PEMK - . . . .
3S707.80 76.14 107.49 3135 67.09 34.92 1L15 .00 0.00 244 321 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.60 73.01 112,27 -39.26 64.18 3496 1117 37.22 6.00 244 320 PEM 1577500 113,89 --veem woeeee 105,52 5.0 113 37,96 0.0 244 RLPEK
11"Le\iel (dBuVim)
1134 i
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 106,07 ----vv -=nem- 97.42 35.83 1128 37.58 0.00 244 320 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C225 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

(i,
S
P oo w'k% z — = N3

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.60 65.42 111,81 -46.39 58.16 35.25 11.34 39.33 .08 244 321 PEMK
5866.60 69.13 187.65 -38.52 61.82 35.27 11.35 39.31 .08 244 321 PEMK
5925.80 54.66 66.20 -13.54 47.18 3533 1148 39.22 8.8 44 2L PEM
5935.42 57.32 66.20 -10.88 49.70 35.41 1141 39.20 8.8 244 321 PEM

TR

Sporton International Inc. (Kunshan) Page Number 1 C226 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_Full_5775MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
!
975
95
1K
4
aw U3 B
650 1t l | R UNIS
it Bl I
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSERLAD 665 G0 55 SA.67 00 LIS B4 0.00 30 354 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.42 58.83 69.26 -10.43 49.80 34.99 11.87 36.14 .08 380 354 PEAK - . . . .
3 OST3.80 67.47109.17 -41.70 58.49 34.94 1116 312 0.00 300 354 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.21 73.63 115.97 -42.34 6474 3497 1117 37.35 6.0 300 354 PEM 1 5775.00 118,26 ----vn ==eme- 101,67 35.05 1.2 37.67 0.0 0@ 354 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I P S A
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 102,08 -----v -=---- 9341 35.85 1121 37.67 0.00 300 354 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C227 of C402
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Pol. Vertical Fundamental
1 Level (dBuVim)
- 5 <
7. j L \I] \
M3 o
%L Ul
GF
17 4
o M Yy il
] ) '”M P, .r‘J rh‘ ‘MW
3!
Peak Blank
1 ki
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5853.80 59.04 113.64 -54.68 5177 35.15 1133 39.31 0.08 300 354 PEMK
2 5866.60 58.33 187.65 -49.32 51.82 35.27 1135 39.31 .08 380 354 PEAK
3 5924.60 55.97 66.58 -12.53 48.42 35.37 1148 39.22 Q.08 380 354 PEAK
4 504421 57.22 66.20 -10.98 49.55 35.43 11.42 39.13 8.0 300 354 PEM
Sporton International Inc. (Kunshan) Page Number 1 C228 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S R 1 1 iy S RNy
N _ o NN 280 2C(AVG) 1 ) C UNENLAUNIECIAVG)
Peak 48 | § WWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11550.00 44,97 74.00 -19.03 56.51 33.40 1639 66,33 0.0 ---  --- PEMC 1 11550.00 46,78 74.80 -27.20 58,30 38.40 1639 66,33 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C229 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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58

Mode Band Edge

U-NII-3_5.725-5.85_802.11BE EHT20_CH165_RU52*4 5825MHz

ANT CDD 154T
Pol. Horizontal Fundamental
L2l (B} : o L€4el ({BuVim)
/ \ 1
: 1134
r
75
i1
ik
2
U3 B
650 l | U3
\m : i r =
18 Fibbaiibiibbing
48
325
Peak
1 125
163
5600 5680. 5760, 5840, 5020, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Linit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MH:MM_dBmT/m_dB_dB_dE_m_deg— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
| SEAA) 6.8 110.07 445 6.5 B 1L 1.3 000 3@ 3 PEM freg Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.80 73.77 110.86 -36.29 66.49 35.26 11.34 39.31 .08 300 320 PEAK - . . .
3 S9M4.80 53.66 6835 -14.69 4511 .37 1149 .20 0.0 360 31 PEM Wz cBu/m dBuv/e &8 G dBm B 8B B o deg
4 5930.88 56.51 68.20 -11.69 48.92 35.39 11.41 39.21 @8.00 300 321 PEA 1 5825.00 120,18 ----vv woeee- 11241 5.2 1130 3875 0.8 308 320 PEMK
Ll B
1134 1
975
i3
65.0
L UG
484
Avg Blank
325
16.3
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dhin e & G i b & 8 m e
1 5625.00 110,95 -----s --oem- 103,18 35.22 1130 3875 0.00 309 321 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C230 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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58
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_RU52*4_5825MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
R A
[
975 W
1K
4 L3 B
) 4 ML L L3
3%\,“«4 b 650
4 il W
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SELID TS 10956 4140 To. B 1L 1.7 000 08 4l PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.60 72.14 110.73 -38.59 64.87 35.26 1134 39.33 0.0 293 41 PEMK - . . . .
359480 5447 6835 -13.88 46.92 35.37 1140 M. 0.00 293 41 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5975.48 56.55 66.20 -11.65 48.69 35.54 11.45 39.13 @.00 293 41 PEM 1 5825.00 117,86 ----vv ==-me- 116,09 35.22 1130 3875 0.8 293 41PN
11"Le\iel (dBuVim)
1134 1
95
i3
a0
L L1 UNIL3AVG)
I ——
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 109.08 -----v -=---- 1131 %.22 1138 3875 0.0

B3 41 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C231 of C402
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59
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 4_5775MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1
il
975 W
N :
W i3
) T ML L L3
ety B0 =
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
| ST G340 L0 480 S350 MO0 LI W08 0.00 10 306 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.80 62.19 66.20 -6.01 52.34 34.99 11.87 36.12 0.0 272 326 PEAK - . . . .
3570780 79.33107.49 -28.16 70.28 34.92 1L15 .00 0.00 21 326 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.22 7511 111.41 -36.38 66.28 34.9 1117 37.22 @.00 272 326 PEM 1 5775.00 118,98 ----vv woeee- 116,80 35,05 1126 3823 0.0 272 326 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5775.00 186,58 -----v -=---- 97.93 35.83 1128 37.58 0.00

712 326 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C232 of C402
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Pol. Horizontal Fundamental

1 Level (dBuVim)

" NI

LN

813

65.

)
padiY o

Skt A bl
Laa

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5853.62 61.88 115.41 -53.53 54.60 35.25 11.33 39.30 8.8 272 326 PEM
5865.42 64.28 107.9 -43.79 56.97 35.27 1135 39.31 8.8 272 326 PEMK
5973.00 54.99 £9.68 -14.69 47.44 3537 1148 39.22 8.8 272 326 PEMK
5928.22 55.36 66.20 -12.84 47.79 3533 1148 39.21 8.8 272 326 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C233 of C402
TEL : +86-512-57900158
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59
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 4_5775MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1138 / \ 1134 1
\
975 W
N 1
L3 B
B ML L L3
ol a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEmAD SO51 G0 060 4953 00 1LB5 B4 0.00 061 134 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.80 59.32 69.54 -10.22 49.50 34.99 11.87 36.15 0.0 261 234 PEAK - . . . .
3OS79.80 7.3 11084 3361 68.31 3495 1L17 321 0.00 261 134 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.88 75.62 110.90 -35.28 66.71 4.9 117 37.22 8.00 261 234 PEM 1577500 112,82 --veem woeeee 10430 35.07 112 37,77 0.0 261 B4 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
A S S — )
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5775.00 103,98 ----vv -=nom- 95,18 35.61 1119 37.48 0.00

%1 234 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C234 of C402
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Pol. Vertical Fundamental

1 Level (dBuVim)

- |

975 WN\ \\

813
65 ﬁ“mLM 1 —

s %IJW Attty

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5855.60 55.26 110.9 -55.64 47.99 35.26 11,34 39.33 8.8 261 134 PEM
5861.62 59.93 189.21 -49.28 52.65 35.26 11.34 39.37 8.8 261 134 PEM
5921.80 57.46 70.57 -13.11 49.91 3537 11.48 39.22 8.8 261 234 PEMK
5929.80 57.11 66.20 -11.09 49.52 3539 1141 39.21 8.8 261 234 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C235 of C402
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60
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 1_5775MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
| +
i
975 W
1K
3
L3 B
T ML L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHED 6143 GR0 -6l 5007 MO0 LB W00 0.0 M0 313 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.80 63.50 69.54 -6.04 53.68 34.98 11.87 36.15 .08 240 323 PEMK - . . . .
3 OST68.22 7444 107.60 -33.06 65.40 3492 1L15 .03 0.00 240 303 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 69.06 110.90 -41.82 60.17 34.9 1117 37.22 0.00 240 323 PEM 1 577500 117,69 ---vvn woeee- 10950 35,05 1126 3823 0.0 M0 33 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5775.00 106,34 ----vv -veeee 97.96 35.10 1123 37.95 0.00

4h 323 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C236 of C402
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Pol. Horizontal Fundamental

1 Level (dBuVim)

" T

Wi
VAN AR PR

f ¥

by Y a3 h

o iy Wi
3!

Peak Blank

1 3

5600 5680, 5760, 5840, 5920, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5851.80 75.65 115.20 -42.55 68.35 35.25 11.33 39.28 .08 240 323 PEMK
5868.60 66.69 107.89 -40.40 59.38 35.27 1135 39.31 4.8 M40 323 PEM
5973.80 54.35 £9.89 -14.74 46.80 35.37 11.48 39.22 8.8 40 323 PEM
5939.80 55.69 66.20 -12.51 48.84 35.42 11.42 39.19 @.08 40 323 PEM

TR

Sporton International Inc. (Kunshan) Page Number 1 C237 of C402
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Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 1_5775MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1138 / \ 1134 1
il
975
95
i3 3
L3 B
650 | | UNIS
nm 1A |2|MMW §5.0 _—L
kY :
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 S0 SOG4 GR0 05 40.64 MO0 1LE5 B.O5 0.0 358 153 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.80 56.87 66.95 -12.88 47.83 34.99 1167 36.13 0.0 258 233 PEMK - . . . .
3 ST6.60 74.52109.95 -35.43 65.57 34.95 1L16 3016 0.00 255 133 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.22 75.93 11141 -35.48 67.02 4.9 1117 37.22 8.00 258 233 PEM 1577500 113,04 --veem ooeeee 10452 35.07 1L.2 37,77 0.0 B8 133 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I P S A
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 103,37 ---eev oveees 94.85 35.67 1.2 3.7 000 B8 233 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C238 of C402
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Pol. Vertical Fundamental

1 Level (dBuVim)

- |

. N
- " MM wﬁi 5 U413

l
iy R lﬁﬂwv 7 4 )
o T U T R

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5852.60 69.01 116.37 -47.36 61.73 35.25 11.33 39.30 8.8 258 133 PEM
5860.60 66.06 189.33 -43.27 58.78 35.26 1134 39.37 8.8 258 133 PEM
5925.60 54.01 66.20 -14.19 46.45 3533 11.48 39.22 8.8 258 133 PEMK
5047.80 55.37 66.20 -12.83 47.69 5.4 1142 39.18 8.8 258 133 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C239 of C402
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
1 U-t-U-H0-28-UA1-2C l | T UHIA-UNIZA UM
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54576 66.08 74.00 -7.90 57.74 34.40 10.60 36.66 0.00 375 347 PEAK 1 5199.00 116,77 ---evv -veees 108,28 34.44 10.65 36.68 0.00 375 347 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U1 2A-U-H-2CAVG
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 53.52 54.00 -0.48 45.16 34.40 10.61 36.65 @.80 375 347 AVERAGE 1 5190.00 107,24 ---eev ovneee 98,75 34.44 10.65 36.68 0.00 375 347 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

IHLevel(dl!n\l'llnl

138 ‘\J«‘l

a5 yh

B3

U-HIA-U-H0-28-UA1-2C

[ T 1

s ’”WWWWW“WMNMWN‘ i w‘v‘n'\m‘WN\WM*
Peak Blank

35

163

5190 5244, 5298, 5352, 5406, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 543,57 57.53 74.00 -16.47 48.31 34.67 10.8] 36.26 @00 375 347 PEM

Lol

134

4

\.\/\ ULNIA-T-28- -2 AV
1

Avg Blank

5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539858 45.79 5400 -8.21 36.68 34.64 1077 3638 @80 375 347 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C241 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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93
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.80 65.68 74.00 -B.32 57.33 34.40 10.61 36.66 0.0 302 299 PEMK 1 5199.00 117,39 --veev ooeees 108.86 34.45 10.66 36.58 0.00 302 299 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
UMM 2A-U-H-2C VG U-HI1-U-H-28-A0-2CHG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 53.79 S4.00 -0.21 45.43 34.40 10.61 36.65 @.80 302 299 AVERAGE 1 5199.00 107,18 ----vv -=nee- 98.57 34.45 10.66 36,58 0.00 302 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(|mlwml
134 MV]
915 M
B3 !
U-HI-A-U1-N-2A-ULAI-2C
(111 wﬂ"“l&n | 1
Aab b i A bt il
L Ll R B 1 AT Y
4#4
Peak Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 537441 59.08 74.00 -15.00 49.96 34.62 10.76 36.34 0.0 302 299 PEMK
1H|.M(|mlwml
134
915 v[\[\
B3
654 \
\ U-NA--N-2-U-HI-2C AV )
il S T
Avg Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5397.36 45.04 54.00 -5.95 38.93 34.64 10.77 3638 0.00 302 299 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C243 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
1Mhﬂml(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S ] gy S 1T
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
{
Peak . finass n meuwwm
My Fbd
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.08 43.00 08.20 -25.28 57.18 37.38 15.47 66.%5 @.00 -~ --- PEAK 1 1030.00 47.08 68.20 -20.12 6LI3 37.38 15.47 66.95 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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94

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
] _ UNIA-U-N2AU-N-2C l | T UHIA-UNIZA UM
64 MWWWWWMWMW” % B4 R
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548.64 64.74 7400 -9.26 56.39 34.40 10.61 36.66 .00 284 189 PEAK 1 5199.0 11575 ---eev ovmees 107,24 3445 10.65 36,59 0.00 284 189 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U0 2A-U-NI-ECAVE
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 5212 S4.00 -1.B8 43.76 34.40 10.61 36.65 @.00 284 189 AVERAGE 1 519900 106,38 -----v -=---- 97.79 34.45 10.65 36,59 0.00 284 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C245 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101B

Pol. Horizontal Fundamental
mLeveI(dBllel
1138 A\A m
15+ bl
B3
U-HIA-U-H0-28-UA1-2C
650 WMM 1
i " ! A
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5359.62 57.55 74.00 -16.45 48.56 34.60 10.75 36.36 0.0 284 189 PEAK
mLeveI(dBllel
138
w5 M
B3
650 K
U242 V)
488 e 1
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5480.06 46.18 54.00 -7.82 37.06 34.64 10.78 3638 0.00 284 189 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C246 of C402




samronas. FCC TEST REPORT Report No. : FR432101B

94

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
T NLCHIPATTES T T T e
654 Wwwwwwww il WWWWM 650
488 488 WW ‘
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.60 66.26 74.080 -7.74 57.99 34.40 10.61 36.65 0.0 301 3B PEMK 1 5199.0 116,66 -----~ -=--- 108,21 3443 10.64 36.62 0.00 301 35 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U1 2A-U-H-2CAVG U-HI1-U-H-2A-A0-2CTG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 53.43 S4.00 -0.50 45.12 34.40 10.61 36.65 @.80 301 38 AVERAGE 1 5199.00 106,64 ----vv -=nee- 98.13 34.45 10.65 36,59 0.00 301 35 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C247 of C402
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Pol. Vertical Fundamental
1H|.M(dmlwml
1133 ”\M
a5 \m
iy U-HIA-U-H-2A-UI-2C
5. Im’ww
w P s A
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 535146 58.57 74.00 -15.43 49.60 34.59 10.75 36.37 0.0 301 3B PEN
1H|.M(dmlwml
138
a5 L\
B3
650 k
U242 V)
83 | 1
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 536442 45.53 S4.00 -B.47 36.52 34.61 1075 3635 @.00 301 38 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C248 of C402
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Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S R 1 1 iy S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak : e e
WWW M
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1030.00 43.45 68.28 -4.75 57.55 37.38 15.47 6695 0.0 ---  --- PEMK 1 103%0.00 42.64 68.20 -15.56 56,74 37.38 15.47 6695 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C249 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1 Level (dBuVim) mLeveI(d&Mm]
1051 1050
0 w0
(NN
T — 7l U2 A-NI-2C)
UL 1 L T L[ L1 N LT
Peak il
T _ VARG i ARG
Avg T~ B ’ o
" e
MJ‘WWWMWW R T T MW*W NIV g g g Y
il 00
fé i
16000 1400, 16800, . 35600, 4000 18000 2400, 25800, a0, 35600, 40000
Hequency (W Frequency Rk
Sporton International Inc. (Kunshan) Page Number 1 C250 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

Report No. : FR432101B

Pol.

Horizontal

Vertical

QP

U-NI-1-U-NI-2A-U-N

PITTTRY|

o R e

200. 300 400 500.  600.

Frequency (MHz)

Read CableAntenna Preamp A/Pos
Level  Loss Factor Factor

dw B dB/m

29.37 8.71 M4.57 33.02
35.51 141 14.97 32.85
30.30 3.80 21.35 32.86
30.65 3.59 25.10 33.11
31.88 4.18 25.78 32.81
32,36 4.53 26.64 32.65

1000

=
=]
>

£

=

Lt )"
o

[T, SR

Read

200. 300 400. 500 GOO.

Frequency (MHz)

dBuv d8  dé/m

29.38  @.71 24.57
39.34 0.89 15.66
39.84 1.41 14.97
38.97 3.1 21.89
31.75 3.66 25.83
32.43 4.4 26.01

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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FCC TEST REPORT

Report No. : FR432101B

<TX Beamforming mode>
Radiated Spurious Emission Test Modes

Mode Band (BGa:g Antenna Modulation Channel | Frequency gz:: RU Remark
Mode 61 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT20 36 5180 MCSO0 Full Sample 1
Mode 62 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT20 44 5220 MCSO0 Full Sample 1
Mode 63 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT20 48 5240 MCSO0 Full Sample 1
Mode 64 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT40 38 5190 MCSO0 Full Sample 1
Mode 65 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT40 46 5230 MCSO0 Full Sample 1
Mode 66 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT80 42 5210 MCSO0 Full Sample 1
Mode 67 |U-NII-2A| 5.25-5.35 | TXBF1S4T | 802.11BE EHT20 52 5260 MCSO0 Full Sample 1
Mode 68 |U-NII-2A| 5.25-5.35 | TXBF1S4T | 802.11BE EHT20 60 5300 MCSO0 Full Sample 1
Mode 69 |U-NII-2A| 5.25-5.35 | TXBF1S4T | 802.11BE EHT20 64 5320 MCSO0 Full Sample 1
Mode 70 |U-NII-2A| 5.25-5.35 | TXBF1S4T | 802.11BE EHT40 54 5270 MCSO0 Full Sample 1
Mode 71 |U-NII-2A| 5.25-5.35 | TXBF1S4T | 802.11BE EHT40 62 5310 MCSO0 Full Sample 1
Mode 72 |U-NII-2A| 5.25-5.35 | TXBF1S4T | 802.11BE EHT80 58 5290 MCSO0 Full Sample 1
Mode 73 |U-NII-2A| 5.25-5.35 | TXBF1S4T |802.11BE EHT160 50 5250 MCSO0 Full Sample 1
Mode 74 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT20 100 5500 MCSO0 Full Sample 1
Mode 75 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT20 116 5580 MCSO0 Full Sample 1
Mode 76 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT20 140 5700 MCSO0 Full Sample 1
Mode 77 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT40 102 5510 MCSO Full Sample 1
Mode 78 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT40 110 5550 MCSO Full Sample 1
Mode 79 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT40 134 5670 MCSO0 Full Sample 1
Mode 80 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT80 106 5530 MCSO0 Full Sample 1
Mode 81 |U-NII-2C| 5.47-5.725 | TXBF1S4T | 802.11BE EHT80 122 5610 MCSO0 Full Sample 1
Mode 82 |U-NII-2C| 5.47-5.725 | TXBF1S4T 802.11BE EHT160 114 5570 MCSO0 Full Sample 1
Mode 83 |U-NII-2C| 5.725-5.85 | TXBF1S4T | 802.11BE EHT20 144 5720 MCSO Full Sample 1
Mode 84 |U-NII-2C| 5.725-5.85 | TXBF1S4T | 802.11BE EHT40 142 5710 MCSO Full Sample 1
Mode 85 |U-NII-2C| 5.725-5.85 | TXBF1S4T | 802.11BE EHT80 138 5690 MCSO0 Full Sample 1
Mode 86 | U-NII-3 | 5.725-5.85 | TXBF1S4T | 802.11BE EHT20 149 5745 MCSO0 Full Sample 1
Mode 87 | U-NII-3 | 5.725-5.85 | TXBF1S4T | 802.11BE EHT20 157 5785 MCSO0 Full Sample 1
Mode 88 | U-NII-3 | 5.725-5.85 | TXBF1S4T | 802.11BE EHT20 165 5825 MCSO0 Full Sample 1
Mode 89 | U-NII-3 | 5.725-5.85 | TXBF1S4T | 802.11BE EHT40 151 5755 MCSO0 Full Sample 1
Mode 90 | U-NII-3 | 5.725-5.85 | TXBF1S4T | 802.11BE EHT40 159 5795 MCSO0 Full Sample 1
Mode 91 | U-NII-3 | 5.725-5.85 | TXBF1S4T | 802.11BE EHT80 155 5775 MCSO0 Full Sample 1
Mode 92 | U-NII-1 | 5.15-5.25 | TXBF1S4T | 802.11BE EHT20 40 5200 MCSO | FullRU Sample 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: 2ADZR5G3103WB

Page Number
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Summary of each worse mode

Freq.

Level

Limit

Margin

Peak

Mode Modulation Ch. (MHz) | (dBuV/im) (dBuV/m) (dB) Pol. Avg. Result | Remark
61 802.11BE EHT20 @36  5149.80 53.23 54.00 -0.77 V | AVERAGE Pass @ Band Edge
61 | 802.11BE EHT20 | 36 # 10360.00  48.24 68.20 -1996 H PEAK Pass | Harmonic
62 802.11BE EHT20 @ 44  5149.82 52.36 54.00 -1.64 H | AVERAGE Pass | Band Edge
62 802.11BE EHT20 | 44 15641.60 48.31 54.00 -5.69 H Average Pass Harmonic
63 802.11BE EHT20 @ 48 | 5423.04 53.59 54.00 -0.41 H | AVERAGE | Pass Band Edge
63 802.11BE EHT20 | 48 15734.73 42.77 54.00 -11.23 H Average Pass Harmonic
64 802.11BE EHT40 38 5147.34 73.09 74.00 -0.91 \% PEAK Pass | Band Edge
64 802.11BE EHT40 38 | 10380.00 46.41 68.20 -21.79 H PEAK Pass Harmonic
65 802.11BE EHT40 46  5150.00 51.65 54.00 -2.35 H | AVERAGE Pass | Band Edge
65 802.11BE EHT40 | 46 @ 10460.00 45.99 68.20 -22.21 H PEAK Pass Harmonic
66 802.11BE EHT80 @ 42 | 5141.52 73.27 74.00 -0.73 H PEAK Pass | Band Edge
66 802.11BE EHT80 | 42 @ 10420.00 45.46 68.20 -22.74 H PEAK Pass Harmonic
67 802.11BE EHT20 @ 52  5455.20 53.05 54.00 -0.95 \% Average Pass | Band Edge
67 | 802.11BE EHT20 @52 | 10520.00  56.02 68.20 -12.18 |V PEAK Pass | Harmonic
68 802.11BE EHT20 @ 60 @ 5350.00 53.54 54.00 -0.46 H | AVERAGE Pass | Band Edge
68 802.11BE EHT20 | 60 @ 10600.01 42.38 54.00 -11.62 V | AVERAGE @ Pass Harmonic
69 802.11BE EHT20 @ 64 | 5353.15 73.39 74.00 -0.61 H PEAK Pass | Band Edge
69 802.11BE EHT20 | 64 @ 10640.00 42.03 54.00 -11.97 H | AVERAGE Pass Harmonic
70 802.11BE EHT40 @54 | 5350.67 51.96 54.00 -2.04 H | AVERAGE | Pass Band Edge
70 802.11BE EHT40 | 54 @ 10540.00 46.57 68.20 -21.63 H PEAK Pass Harmonic
71 802.11BE EHT40 @ 62 | 5350.00 50.36 54.00 -3.64 V | AVERAGE Pass Band Edge
71 802.11BE EHT40 | 62 @ 10620.00 36.42 54.00 -17.58 H | AVERAGE Pass Harmonic
72 802.11BE EHT80 58 @ 5352.20 53.20 54.00 -0.80 \% Average Pass | Band Edge
72 802.11BE EHT80 | 58 @ 10580.00 45.11 68.20 -23.09 \% PEAK Pass Harmonic
73 | 802.11BE EHT160 50 | 5363.09 52.80 54.00 -1.20 V | AVERAGE Pass Band Edge
73 | 802.11BE EHT160 | 50 | 10500.00 45.76 68.20 -22.44 H PEAK Pass Harmonic
74 802.11BE EHT20 @ 100 @ 5107.20 52.29 54.00 -1.71 \% Average Pass | Band Edge
74 802.11BE EHT20 | 100 @ 11000.00 43.10 54.00 -10.90 H | AVERAGE Pass Harmonic
75 802.11BE EHT20 116 & 5396.58 50.42 54.00 -3.58 V | AVERAGE Pass Band Edge
75 802.11BE EHT20 | 116 & 11159.10 48.04 54.00 -5.96 \% Average Pass Harmonic
76 802.11BE EHT20 @ 140 @ 5725.10 66.75 68.20 -1.45 \% Peak Pass | Band Edge
76 802.11BE EHT20 | 140 11400.00 47.56 74.00 -26.44 \% Peak Pass Harmonic
7 802.11BE EHT40 102 @ 5469.60 64.20 68.20 -4.00 \% PEAK Pass | Band Edge
7 802.11BE EHT40 | 102 11020.00 45.56 74.00 -28.44 H PEAK Pass Harmonic

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dIB_LnC;;m) M(?jrg)in Pol ':\alzk Result | Remark
78 802.11BE EHT40 110 5459.71 50.28 54.00 -3.72 V | AVERAGE Pass @ Band Edge
78 802.11BE EHT40 110 11100.00 38.07 54.00 -15.93 V | AVERAGE | Pass Harmonic
79 802.11BE EHT40 134 5726.12 65.12 68.20 -3.08 \% PEAK Pass | Band Edge
79 802.11BE EHT40 | 134 11340.00 46.56 74.00 -27.44 \% PEAK Pass Harmonic
80 802.11BE EHT80 @ 106 & 5461.61 67.46 68.20 -0.74 \% PEAK Pass | Band Edge
80 802.11BE EHT80 | 106 @ 11060.00 45.97 74.00 -28.03 \% PEAK Pass Harmonic
81 802.11BE EHT80 122 5732.60 67.27 68.20 -0.93 \% Peak Pass | Band Edge
81 802.11BE EHT80 122 | 11220.00 36.60 54.00 -17.40 V | AVERAGE | Pass Harmonic
82 | 802.11BE EHT160 114 5746.19 67.62 68.20 -0.58 \% PEAK Pass | Band Edge
82 | 802.11BE EHT160 114  11140.00 35.04 54.00 -18.96 H | AVERAGE Pass Harmonic
83 802.11BE EHT20 @ 144 - - - - - - - Band Edge
83 802.11BE EHT20 | 144 11440.00 46.63 54.00 -7.37 H | AVERAGE Pass Harmonic
84 802.11BE EHT40 | 142 - - - - - - - Band Edge
84 802.11BE EHT40 142 | 11420.00 42.45 54.00 -11.55 H | AVERAGE | Pass Harmonic
85 802.11BE EHT80 | 138 - - - - - - - Band Edge
85 802.11BE EHT80 | 138  11380.00 37.50 54.00 -16.50 H | AVERAGE Pass Harmonic
92 802.11BE EHT20 @ 40 | 5149.82 53.12 54.00 -0.88 V | AVERAGE Pass | Band Edge
92 802.11BE EHT20 | 40 10394.60 55.67 68.20 -12.53 H Peak Pass Harmonic
86 802.11BE EHT20 @ 149 @ 5368.00 53.21 54.00 -0.79 \% Average Pass | Band Edge
86 802.11BE EHT20 | 149 11490.00 45.04 54.00 -8.96 H | AVERAGE Pass Harmonic
87 802.11BE EHT20 @ 157 | 5398.00 53.50 54.00 -0.50 \% Peak Pass | Band Edge
87 802.11BE EHT20 | 157 11570.00 39.79 54.00 -14.21 H | AVERAGE Pass Harmonic
88 802.11BE EHT20 @ 165 5440.00 53.40 54.00 -0.60 \% Average Pass | Band Edge
88 802.11BE EHT20 | 165  11650.00 40.53 54.00 -13.47 H | AVERAGE Pass Harmonic
89 802.11BE EHT40 151 @ 5649.14 66.91 68.20 -1.29 H Peak Pass | Band Edge
89 802.11BE EHT40 | 151 11510.00 40.45 54.00 -13.55 H | AVERAGE Pass Harmonic
90 802.11BE EHT40 159 @ 5410.00 53.18 54.00 -0.82 \% Average Pass | Band Edge
90 802.11BE EHT40 | 159  11590.00 35.89 54.00 -18.11 V | AVERAGE | Pass Harmonic
91 802.11BE EHT80 @ 155  5644.00 67.21 68.20 -0.99 \% PEAK Pass | Band Edge
91 802.11BE EHT80 | 155  11550.00 45.46 74.00 -28.54 H PEAK Pass Harmonic
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sPoRTON LAS. Report No. : FR432101B
Radiated Spurious Emission Test plots
61
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Full RU_5180MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
1 U-HI-U-H-2804 l | T UHIA-UNIZA UM
SSIUWWMWWWWWW | )
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.80 64.07 74.00 -9.93 55.57 34.55 10.61 36.66 0.0 207 293 PEAK 1 5180.00 117,31 ---eev ovmeee 108,60 34.66 10.65 36.68 0.00 207 293 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-H-0-H0-28-U-N1LACIAVG) M1 2A-A0-2CHVG)
s ‘ s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.60 49.51 54.00 -4.49 4109 34.55 10.61 36.65 @.00 207 293 AVERAGE 1 5180.00 107,87 ----vv -veee- 99,16 34.66 10.65 36.68 0.00 207 293 AVERAGE
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61
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Full RU_5180MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.60 66.86 74.00 -7.14 58.37 34.54 10.61 36.66 0.0 108 334 PEMK 1 5180.00 118.49 ----vv -veeee 109,81 34.65 10.64 36.61 0.00 100 334 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-M-A0-H0-28-U-NI-2C AV U-HI1-U-H-2A-A0-2CHVG)
] . ——— 48
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.80 53.23 S4.00 -0.77 44.72 3455 10.61 36.65 @.00 109 334 AVERAGE 1 5150.00 109,03 ----vv -=nem- 108,32 34.66 10.65 36.60 0.00 100 334 AVERAGE
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Pol. Horizontal Vertical
1Mhﬂml(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1T
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak 8 . — NI e Sy
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.00 45.24 68.20 -19.96 57.68 37.64 18.11 65.19 .00 == PEAK 1 10360.00 45.68 68.20 -22.52 95.26 37.61 15.01 e5.20 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C257 of C402




samronas. FCC TEST REPORT Report No. : FR432101B

62

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT20_CH44_Full RU_5220MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.18 66.59 74.00 -7.41 58.18 34.54 10.61 36.66 0.0 244 B PEAK 1 5200.00 11531 --veev ovmeee 106,39 34.80 10.67 3655 0.00 244 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U828 2C AV
48 448
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.82 52.36 54.00 -1.64 43.85 34.55 10.61 36.65 0.0 244 B AVERAGE 1 5200.00 105,94 ---eev ovneee 96,98 34.82 10.68 36.54 0.00 244 0 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
1138, 4
a5
iy U-HIA-U-H0-28-UA1-2C
650 i ) 1
u A et A
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 542160 59.27 74.00 -14.73 49.53 /.21 1080 3627 0.0 M BPEN

Lol

134

e UNLLUALZALNL2CA08)
48 I

Av Blank
9 18

163

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54064 43.69 54.00 -5.31 38.92 5.9 1078 3638 o004 0 AVERAGE
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62

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT20_CH44_Full RU_5220MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
134 134
915 w15
N #3

] ] = UI-UNI-2A L2

5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5146.52 69.82 74.00 -4.18 61.34 34.54 10.60 36.66 0.00 107 328 PEAK 1 5200.00 122,44 --veev oomeee 113,52 34.80 10.67 36,55 0.00 187 328 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 f
95 95
813 813
5.0 50
U128 2C AV
48 448
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 549.16 579 54.00 -2.21 43.28 34.55 10.61 36.65 @.00 187 328 AVERAGE 1 5200.00 112,58 ----vv -vnee- 103,62 34.82 10.68 36,54 o0.00 107 328 AVERAGE
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Pol. Vertical Fundamental

Lol

HJ..'}W\

U-I-U-NI-2A- -T2

0 T ‘M f
i i
s ipon BV g g

488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.84 58.86 74.00 -15.14 49.21 35.24 10.7 3635 000 17 328 PEAC

Lol

134

o
o

650

U124 V)
e ™~ - -

Avg u Blank
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541631 43.53 5400 -5.47 3879 5.3 1079 3628 000 107 328 AVERAGE
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Pol. Horizontal Vertical
mLevel(d&Mm) . Level (4Bu/m)
1138 134
975 75
i U UNZALNIZ g U NN
gy i B L L LT ) gy i B _ 1] I
I 1 ~ 1 UNLUNL2AU20(AVG)| R E ~ ~ UNIRUNI-2AUNI-C(AVG)|
448 TR VPEPAT ORTeTa e St i pprn g
L rm . e e M ki v
Peak Y L I—
5 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB BV dB/m A8 dB OB m deg PHz dBuv/m dBuV/m 0B BV dB/m A8 dB OB o deg
1 1p44p.00 56.08 68.20 -10.12 67.17 37.70 18.32 65.11 .80 288 138 PEAK 1 1044p.00 57.34 68.20 -10.86 66.44 37.70 18.38 65.18 @.80 173 350 PEAK
2 15641.60 54.77 74.00 -19.13 56.71 48.34 22.01 64.30 0.00 100 6 Peak 1 15661.49 54.43 74.80 -19.57 56.35 40.36 20.03 64.31 0.00 209 360 Peak
3 15641.60 48.31 54.00 -5.69 50.26 48.34 22.01 64.30 0.00 100 6 Average 3 15661.48 47.71 54.80 -6.19 49.63 40.36 22.03 6431 .80 209 360 Average
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT20_CH48_Full RU_5240MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | ~ U -UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.84 6120 74.00 -12.80 52.71 34.54 10.61 36.66 0.0 235 B PEAK 1 5240.00 122,38 ----ev =vmees 113,42 34.82 10.68 36,54 0.00 239 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
U--A-U-N-2A-L-S-2CAVG) L L U822
s : s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.50 43.44 54.00 -5.56 39.93 34.55 10.61 36.65 0.0 235 B AVERAGE 1 5240.00 11415 --veev ovmeee 105,19 34.82 10.68 36,54 0.00 239 0 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138 4
a5 }lh
ol
Iy U-HIA-U-H0-28-UA1-2C
g0 i *
A gt i
o Pyttt oty
Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5423.84 6L74 74.00 -10.26 5288 35.21 10.80 36.27 0.0 235 @ PEN
1H|.M(dmlwml
138
BT.EJ—\
B3
650 \"‘
| U1 2 U-HI-2C AV
488 e -
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5423.84 53.59 S4.00 -0.41 43.85 35.21 10.80 36.27 0.0 235 0 AVERAGE
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63
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT20_CH48_Full RU_5240MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50 W
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.52 62.25 74.00 -11.75 53.74 34.55 10.61 36.65 @0.00 132 335 PEN 1 5240.00 122,38 ----ev =vmees 11331 34.89 10.69 36,50 o.00 132 335 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
5.0 50
U--1-U-N-2A-L-S-2C V) L L U-HI1-U-H-2A-A0-2CEAG)
s “ s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5150.60 43.26 54.00 -5.74 39.75 34.55 10.61 36.65 @.80 13 335 AVERAGE 1 5240.00 112,59 --veev ovmees 103,52 34.89 10.69 36,51 o0.08 132 335 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental

1H|.M(|mlwml

113..'3M

a5

" I

U-HIA-U-H0-28-UA1-2C
640 : 1
susesondibit g

m " I
Peak Blank

35

163

540 5284, 538, 5312, 5416, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 543006 60.68 74.00 -13.32 50.%5 35.17 10.81 3625 .80 13 335 PEM

Lol

134

o

e UNH- -IlII-ZA‘-lI-HII-.'!CtAVG]

m [ — — [ —
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 543030 49.76 5400 -4.24 40.83 3508 10.81 3626 @00 132 335 AVERAGE
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Pol. Horizontal Vertical
1Mmel(dBu‘ﬂm] . Level (dBuVim)
1138 138
15 W5
813
Pt i UM U HLZA DN
UL 1 7
B L g | 1 B
I N B NN ZAUNILZCAVG) i2 1
88 ek 1 _  UNI-UNI-ZA-NI-2CAVG)|
L TR . "AM v N al
Peak i sl N L W
2 P P
Av 3!
9 16.3
1 kl
000 9200, 1400, 13600, 15800, 18000
Frequency (MHz)
1000 900, 11400, 13600, 16800, 18000
Linit Read  Ant Cable Preamp  Aux  APos TPos Fequecy e
Freq Level Line Margin Level Factor Loss Factor Factor Renark
- Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mz dduu/m dBuv/m 05 dBV dB/m A8 OB 0B m deg Freg Level Line Margin Level Factor Loss Factor Factor Remark
11047673 53.43 68.08 14T 6154 3.7 185 65.06 0.9 30 Il Pesk -
2 1573473 50.16 74.00 -23.84 S51.94 48.43 2.16 64.37 0.80 178 0 Peak Pz dBuV/m dBuV/m 4B BV B/ A8 B B deg
3 OLBAT3 ALTT 400 -LLD M55 443 116 6437 006 178 0 Average 1 1p480.00 56.15 68.20 -11.95 65.37 37.78 18.24 65.06 @.00 179 359 PEAK
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64
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
ol i UNIUNA N l | | UNUNZA UL
5.0 - ‘ ”WWW 50 WW
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.37 63.86 74.00 -10.14 47.77 4.0 12.45 30.06 0.0 235 273 PEM 1 5199.0 113.88 ----vv -=-em- 97.22 .13 12.53 30.08 0.0 235 273 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U122 AVG), |
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.85 50.03 54.00 -3.97 33.43 34.20 12.45 30.05 @.00 235 273 AVERAGE 1 5199.00 1035 ----vv -=--m- 86,85 34.14 12.52 30.61 0.00 235 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental
mLeveI(dBllel
138
a5 L
By
U-HIA-U-H0-28-UA1-2C
[y
i
650 f ]
at A LN b e Al
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 54340 56.71 74.00 -17.29 38.89 34.60 12.82 29.60 0.0 235 273 PEMK
mLeveI(dBllel
138
97.5"'““\
B3
650 ]
U242 V)
TN
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 54%9.87 45.86 54.00 -B.14 27.95 34.60 12.85 29.57 0.0 235 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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64
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
 Leve G e )
!
1
4 1138
W5 975
83 i3
(AU 2A -G ] ] | UHIEA-UNI-2A-U-N-20
5. 50
48 448
Peak
8 35
16.3 163
i i ‘ 8 it Al 1o P 3. 4500, 580 (0
Frequency {MHz) Frequency (MHz)
e Level Limit Hared LReaTF J:"t [fhle ?EZMPF /:ux s TPDSR k Linit Read  Ant Cable Preamp  Aux  APos TPos
FEQ LEVEL LN TATBLN LEIER FACHOT  Loss Tactor Facr e Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo Bujn e B B B B & m e _—
1 OSULH TR AR BOL 6 W 1045 WG 0B 112 21 PR e By e & &I B & & & a by
1 5190.00 114,59 ---vn woeeee 97.95 405 1251 e a0 112 N PEK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 1
75 975
813 813
5.0 50
U A 24U NI-ICIAVGY
48 448
Av
g 35 35
163 163
SEI‘[]U 5132 5164, 5196 5228, 5260 150[] 20, 400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy Medwh W B BN B B B B o dy
1 514905 5144 5400 -2.56 34.85 3420 1245 30.06 .80 112 272 AVERAGE 1 5190.00 105,37 ----vn woeees 8.4 M7 1249 3003 0.8 112 272 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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Pol. Vertical Fundamental

1H|.M(dmlwml

138

a5 \

B3

[ U-HIA-U-H0-28-UA1-2C
[l
650 1
LT RT ORI IRV

- Wit
Peak Blank

35

163

5190 5244, 5298, 5352, 5406, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537671 58.32 74.00 -15.68 40.61 34.60 12.81 29.78 o0 112 172 PEM

Lol

134

U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53645 46.89 54.00 -7.11 19.30 3460 1271 .72 .0 112 272 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C271 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

R ﬂI-ZA-U-jII-ZC(AVg L Ol UNLEUALNLCAVG)
488 ] - ol
Peak W o —— ,,,M,,,,MWWWWWW

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.00 46.41 68.20 -21.79 5571 37.66 18.21 65.17 @.0p -~ -- PEAK 1 10360.00 45.99 68.20 -22.21 S5.41 37.64 1512 €518 @.08 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C272 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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65

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH46_Full_5230MHz

ANT TXBF1S4T

Pol. Horizontal Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50 s
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.88 65.99 74.00 -B.01 57.49 34.55 10.61 36.66 0.0 106 271 PEAK 1 5230.00 118,84 ---evv -vnees 110,08 34.74 10.67 3657 0.00 106 271 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
N A 24U NI-ICIAVG) L L M- 2A-A0-2CTANG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5150.60 51.65 54.00 -2.35 43.14 34.55 10.61 36.65 @.00 106 271 AVERAGE 1 5230.00 108,41 ----vv -onees 99.57 34.74 10.67 36,57 0.00 106 271 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C273 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

Lol

134

U-I-U-NI-2A- -T2

- 1

MMMWM At lgniny

Peak Blank

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5348 57.75 74.00 -16.25 48.15 .21 1075 3636 000 le6 171 PEMC

Lol

m.: WM
\

N ’\‘ U-NIA-U-N0-2A-D-NI-2C(VG
) SV 1 i

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53024 4793 5400 -6.07 38.35 /.2 1075 3637 000 106 271 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C274 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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65

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH46_Full_5230MHz

ANT TXBF1S4T

Pol. Vertical Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
5.0 1 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.60 61.67 74.00 -12.33 53.18 34.54 10.61 36.66 0.00 108 324 PEAK 1 5230.00 120,46 ----vv -vnee- 1145 34.86 10.68 36,53 0.00 100 324 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-MI\-LU-N\\-ZL\-U-N\I-ZC[A\I’G)1 L L M1 2A-A0-2CG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.84 50.34 54.00 -3.66 41.83 34.55 10.61 36.65 @.00 109 324 AVERAGE 1 5230.00 108,18 ----vv -vnom- 99.13 34.88 10.69 36.52 0.00 100 324 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C275 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
1H|.M(dmlwml
g \
a5 H
9 %
W{w U-HIA-U-H0-28-UA1-2C
|
650 1 1
WWWH“M“-" i E nrtonbi
1 v Lk it
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5357.26 58.75 74.00 -15.25 49.15 35.21 10.75 3636 0.0 108 34 PEA
1H|.M(dmlwml
138
_-1"'_
a5 -_\
B3 \‘n_\\
650
\ U124 V)
m T 1
Avg Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 535018 47.60 54.00 -6.40 38.02 35.20 10.75 3637 @.00 108 324 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C276 of C402
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
iy U-HI-4-U-N- 28 UL H-2C i U-NIA--N2A- U802
S R 1 1 iy S RNy
1 _ UNILA-GAT-2A--H0-2CIAVG)| 1 _  UNI-UNI-ZA-NI-2CAVG)|
i
Peak DWMWWW
Avg 3!
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1p460.00 45.99 68.20 -20.21 55.88 37.78 18.31 65.1e @.0p -~ -- PEAK 1 1p460.00 45.95 68.20 -22.25 5.5 37.78 18.27 €5.07 @.0p -~ - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C277 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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66
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT80_CH42_Full_5210MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 1 813
U-HIE-U-H-2A U l | T UHIA-UNIZA UM
5.0 u ‘ 50 !
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 S14L52 73.27 7400 -0.73 56.67 34.22 12.45 30.07 0.0 105 360 PEAK 1 5210.00 118,97 ----ev -veeee 9,32 34.04 12.52 30.01 0.00 105 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
]
95 95
813 813
5.0 50
UAILLUNI2A- UGG,
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.83 5162 54.00 -2.98 34.42 34.20 12.45 30.05 @.00 105 360 AVERAGE 1 5210.00 108,62 -----» -=--=- 83.97 34.14 12.52 30.61 0.00 105 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C278 of C402
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Pol. Horizontal Fundamental

Lol

134

TRy

U-I-U-NI-2A- -T2

ﬁm 1] “
WMWWMMWMWM T

Peak Blank

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

=

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539470 58.86 74.00 -15.14 40.95 34.60 1298 29.67 .00 185 360 PEAC

Lol

134

— U-NA--A0-2-U-HI-2C AV

488

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.04 45.86 54.00 -8.14 27.90 3460 13.02 29.67 .00 105 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C279 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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66
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT80_CH42_Full_5210MHz
ANT TXBF1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
| N80 l | T UHIA-UNIZA UM
5.0 WMM T 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5140.89 65.16 74.00 -B.64 48.50 34.22 12.45 30.07 0.0 14 327 PEMK 1 5210.00 113,48 ----vv -onee- 96,59 34.19 12,53 29.91 0.00 14 327 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U122 AVG),
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.58 58.33 54.00 -3.67 33.74 34.20 12.45 30.06 0.00 104 327 AVERAGE 1 5210.00 102,06 -----v -=--=- 85,26 34.19 12.52 29.91 0.00 104 327 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C280 of C402
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Pol. Vertical Fundamental

Lol

134

e
915 WW\

U-I-U-NI-2A- -T2

uIL. 1
ﬁl:ll ”\w I i

WMW_'”‘“[:{.“I LVJ . Vﬂ ‘l't'w,m
Peak Blank

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5393.80 58.39 74.00 -15.61 40.49 34.60 12.97 29.67 .00 le4 327 PEMC

Lol

134

S U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.60 45.18 S4.00 -8.80 7.1 3460 13.03 29.67 .00 1a4 327 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C281 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak MWMWW ' W P A
it WAl
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10420.00 45.46 08.20 -20.74 5471 37.67 18.25 65.17 @.0p -~ -- PEAK 1 1p420.00 45.06 68.20 -23.14 S4.15 37.78 18.30 €5.09 @.00 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C282 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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67

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT20_CH52_Full RU_5260MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
ke ) e ) 1
04 1138
a5 95
83 B3
TS T T T e
850 50
”lluvA.;ll. 1 ] "V‘ l‘ A n.l' ||“Jl|' ny r'th
gy ' s
Peak
325 35
163 163
5100 53 5164, 51%6. 5228, 5260 100 70, 3400, 5600, 5800, 0
Frequency {MHz) Frequency (MHz)
e el LiLmit LQV?; LRea;i ‘ j:"t Cihle ire:mp : i\ux Hos Thos Renark Linit Read  Ant Cable Preamp  Aux APos  TPos
FEQ LEVEL LINE LIMLL LRVEL Factir  Loss Tactar Facor et Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidBujn e B B & B B & o i _—
LS S5 e 1605 445 M5 L4 WAL BB 15 BPEM e dje e & B dn B B & a b
1 5260.00 121,09 ----vn woeeee 10427 M 125 2.9 o8 115 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L UK N-2AU-N-2C A
48 1 448
Av
g 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 20. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy Medwh W B BN B B B B o dy
1 SMLE 45,37 4.0 -3.63 2877 4.2 1045 30.07 a4 15 B AVERAGE 1 5260.00 109,94 ----vv woeeee 93.03 M5 194 2988 0.0 115 B AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C283 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

Lol

HJ..'}M

95 \
IR

i i

U-I-U-NI-2A- -T2

B0 M 4
il I
NI NFITE NN PRERTr : bl «'\“"
T W l

m T e L B
Peak Blank

1§

163

5260 5300. 5340, 5360 5420, 5480

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545131 60.79 74.00 -13.21 42.97 3460 12.80 29.58 .00 115 BPEM

Lol

134

97‘1

o

654

\ U-H1--N-2-U-HIL2C AV )
488 e J‘ |

Avg Blank
1§
163
5260 5300. 5340, 5360 5420, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5443.64 49.44 5400 -4.5 3162 34.60 12.82 29.68 .00 115 O AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C284 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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67
Mode Band Edge - L
U-NII-2A_5.25-5.35 802.11BE EHT20_CH52_Full RU_5260MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
175 975
"3 B3
E—— ] ] = UNIH-U-NIZA N0
850 650 Z
Pty i
Y 488
Peak
0 325
163
183
[ 1000 20, . 4600, 5800, 7000
5100 5132 5164, 5196 5228, 5260 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 5260.00 123,18 ----ve -veee- 106,27 1.5 12,54 29.88 .00 117 281 PEAK
15520 57.87 74.00 -16.93 40.47 3421 1245 30.086 .0 117 281 PEMK 7 545500 6250 7400 -11.43 44.68 3460 1232 2958 0.0 115 279 Peak
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
a5 075
913 &1:3
B0 " U282
-1 2U-NI-2A-U-NI-ZCAVG) P - —
488 1 '
Av 8
g 35
163
183
0 150[] 0. 3400, 4600. 5800. 1000
5100 5132 5164, 5196 5228, 5260 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz douV/m dBuv/m  dB dBwV dB/m A8 A8 A8 o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1526000 114,38 ----vn -oeee- 97.47 34.5 12.54 20.88 .00 117 281 AVERAGE
U OSUSE 4537 S0 .63 28.77 M2 1045 30.06 0.0 117 281 AVERAGE D50 5.0 % 0% BIL A 18 3558 06 15 179 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
1H|.M(|mlwml
HMN"\
a5
B3
U-HIA-U-H0-28-UA1-2C
0 %
WMWWWWWWW pp
488
Peak Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5438.51 60.91 74.00 -13.09 43.04 3460 12.84 20.57 o0 117 181 PEMC

Lol

1134 /»\
915 \
B

654

\ U-NA--A-2-U-H-2C AV )
488 — Y

Avg Blank
1§
163
5260 5300. 5340, 5360 5420, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.81 56.51 54.00 -31.49 3263 34.60 12.85 29.57 .00 117 181 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C286 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1‘."ELMI(II&J‘MH) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S 1 ] g _ 1] I
1 1 _ 1 UG- 2A-U-NI-2CAVG)| N R 1 _ _ UNIM-GI-2AUNI-CIAVG)|
48 - s b ok waopiest
Peak R T oo
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 10528.0@ 55.5 68.2¢ -12.64 64.73 37.78 18.14 65.B1 .08 298 136 PEAK 1 10528.0@ 56.62 68.2¢ -12.18 65.19 37.78 15.14 65.81 @.08 181 368 PEAK
1 15780.00 54.70 74.80 -19.38 56.34 40.48 228 6440 Q.08 182 7 PEAK 1 15780.08 55.95 74.00 -13.85 57.59 40.48 218 6440 Q.08 15 1 PeEAL
3 15780.00 30.87 54.00 -15.13 40.51 40.48 2028 6440 0.0 1B2 7 AVERAGE 3 15780.00 39.53 54.00 -14.47 4117 40.48 2018 6440 000 15 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C287 of C402
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68

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT20_CH60_Full RU_5300MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | U-HIA-U--2AUNI-2C
5.0 50
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e68.56 58.13 74.00 -15.67 4178 34.30 1231 30.18 0.0 245 B PEAK 1 5300.00 121,68 -----» -=--=- 104,49 34,40 12.61 29.82 0.00 45 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
813 813
5.0 50
-2 2CHAVE) L L U122 A
48 1 448
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 S15.64 4615 54.00 -7.85 29.55 4.7 12.44 3011 0.0 245 B AVERAGE 1 5300.00 11131 ----ev -oeeee 9.10 3442 12.60 29.81 0.00 45 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C288 of C402
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Pol. Horizontal Fundamental

Lol

134

" ‘W«\MM 1 UAH-UHZA VNI
(111 | gl

htdatabinls

il A
Peak Blank
1§
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53085 7279 7460 -L20 55.34 360 1259 B4 om0 M5 BPEM

Lol

134

r’—-\

T U-NA--A0-2-U-HI-2C AV
48 —

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 53.54 5400 -0.46 36.12 3460 1256 29.74 .0 M5 O AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C289 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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68

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT20_CH60_Full RU_5300MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50 Mmm
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5116.86 58.18 74.00 -15.82 4158 34.77 12.44 3011 0.0 118 279 PEXK 1 5300.00 124,26 ----vv -vnee- 107.05 34,42 12.60 29.81 0.00 118 279 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
-2 2CHAVE) L L U802 -2
s ! s
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 516.86 47.39 54.00 -6.61 30.79 34.27 12.44 30.11 0.0 118 279 AVERAGE 1 5300.00 114,92 ---eev ovmeee 97.71 442 12.60 29.81 0.00 118 279 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C290 of C402

TEL : +86-512-57900158
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Pol. Vertical Fundamental

Lol fulln)

=

134

U-I-U-NI-2A- -T2

sl L
LiLAAL b

4#4

Peak Blank

1§

163

5300 5320, 5340, 5360. 5380, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53%6.45 69.82 74.00 -4.18 52.33 3460 12.62 .73 .00 118 179 PEMC

Lol

1134 —

T U-NA--A0-2-U-HI-2C AV
4#4 —

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.80 53.27 S4.00 -0.73 35.85 3460 125 29.74 .00 118 279 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C291 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
IHLiwel{llth\ﬂm] 1‘.mLMﬂI(III)J‘lPrn)
1138 1138
975 15
iy UL UNZAINLZC i U URZAINLLC
iy iy I L1 UL _1 i
I 1 ~ ) U-HM-%‘II-ZA—U-NIIJC{A@ R 1 ~ 1 UNIA-UNI-2A-U-NI-2C(AVG)
488 W%'W ' 48 ’ YT e
m‘ B ; ik | " Ay P W v
Peak 24 24
Avg 18 163
000 9200, f1400. 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
1 10609.01 53.72 74.00 -20.28 63.11 37.70 17.83 64.92 0.8 116 212 PEAK 1 10609.61 54.52 74.60 -19.48 63.91 37.70 17.83 64.92 @.e@ 315 39 PEAK
2 10609.01 42.29 54.00 -11.71 5168 37.70 17.83 64.92 .08 116 212 AVERAGE 2 1b6og.el 42.38 54.00 -11.62 5177 3770 17.83 64.92 .08 315 39 AVERAGE
3 15900.00 57.87 74.60 -16.13 59.23 40.70 22.43 64.49 0.0 112 152 PEAK 3 15900.60 54.99 74.00 -19.18 56.26 40.70 22.43 64.49 0.08 110 360 PEAK
4 15900.00 40.56 54.00 -13.44 41.92 40.70 22.43 64.49 000 112 152 AVERAGE 4 1590@.00 36.54 54.00 -15.46 39.96 40.71 22.42 64.49 0.00 110 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C292 of C402
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69
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Full RU_5320MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
thd 1 U-HI-A-U1-N-2A-ULAI-2C B
! l | [ UHIA-UNIZA UM
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535305 73.39 7400 -0.61 55.94 3460 1259 29.74 0.0 142 271 PENK 1 5320.00 119,80 ----vv -=noe- 102,50 34.49 12.59 2978 0.00 142 71 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U124 -2 V)
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.22 5162 54.00 -2.98 33.60 34.60 12.56 29.74 @.00 142 271 AVERAGE 1 5320.00 109,66 -----~ -=--=- 92.42 3444 12.60 29.80 0.00 142 271 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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69
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Full RU_5320MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
l | I UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5357.85 67.08 74.00 -6.92 49.55 34.60 12.63 29.73 0.0 306 346 PEAK 1 5320.00 120,31 ----vv -veeee 103,01 34.49 12.59 2978 0.00 306 346 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
813 813
5.0 50
U124 -2 V) L L -8 --28-U-H-2C AV
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.00 50.76 54.00 -3.30 33.28 34.60 12.56 29.74 0.0 306 346 AVERAGE 1 5320.00 111,52 --=evv ovmeee 94,22 3449 12.59 2978 0.00 306 346 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C294 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLeveI{d&Nﬁn) 1‘.mhwel(dlm‘ﬂrn)
1138 1138
975 15
iy UL UNZAINLZC i U URZAINLLC
iy iy I _ 1 I UL I I
_ 1‘ B | UM 2A N2V R 1 B DN ZA N 2CAVG)
(TR PRSP WM‘HW B W W i Ny - .
Peak 24 24
Avg 18 163
000 9200, f1400. 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
1 10640.00 56.81 74.00 -17.99 65.25 37.74 17.89 64.87 0.00 100 283 PEAK 1 10640.00 52.53 74.00 -21.47 6L.77 37.74 17.89 64.87 @.08 386 43 PEAK
2 10640.00 42.83 54.00 -11.97 51.27 37.74 17.89 64.87 0.00 180 283 AVERAGE 2 10640.00 40.72 54.00 -13.28 49.96 37.74 17.89 64.87 .08 388 43 AVERAGE
3 15960.00 54.74 74.60 -19.26 56.21 40.82 22.24 64.53 0.8 173 311 PEAK 3 15960.600 47.67 74.60 -26.13 49.34 40.82 22.24 6453 @.08 386 43 PEAK
4 15960.09 37.69 54.80 -16.31 39.19 40.83 22.20 64.53 0.0 173 311 AVERAGE 4 15960.00 35.87 54.80 -18.13 37.40 40.84 22.17 64.54 0.00 3088 43 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C295 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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70

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT40_CH54_Full_5270MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
,, UNELD-N-2A N2 l | " UHIA-UNIZA UL
5.0 1 50
48 448
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.92 62.12 74.00 -11.68 53.62 34.55 10.61 36.66 .00 351 231 PEAK 1 5270.00 117,57 -=veev ovmees 10831 35.62 18.71 36.47 0.0 3B1 231 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
LML 2A-L-H-2CAVG) L L -8 -2 U-H-2C1AY6)
s ‘ s
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M46.76 49.02 54.00 -4.98 40.53 34.54 10.61 36.66 @.80 351 231 AVERAGE 1 5270.00 108,67 -----v -=--=- 99,58 34.91 10.69 36,51 0.00 351 231 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C296 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

Lol

138t

il Ak
H TR
| 1

'Mﬁ'n"l_ h.mhmw

L o

Peak Blank

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 548159 65.13 7400 -8.87 55.36 35.29 10.78 3630 o0 B 11 PR

Lol

134

=

B3 \\

488

Av Blank
9 18

1 U-NA--A0-2-U-HI-2C AV

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.67 5196 54.00 -1.04 4238 3B/ 1075 3637 0.0 3B 131 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C297 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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70
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT40_CH54_Full_5270MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.46 60.40 74.00 -13.60 5189 34.55 10.61 36.65 0.0 123 327 PEMK 1 5270.00 119.89 ----ev -veee- 118,77 34,95 10.69 36,50 0.00 123 327 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
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LML 2A-L-H-2CAVG) L L -8 --28-U-H-2C1RYE)
s ‘ s
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) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.18 43.98 S4.00 -5.00 40.47 34.55 10.61 36.65 @.80 123 327 AVERAGE 1 5270.00 110,44 --veev ovmeee 10132 34,93 10.69 36,50 o0.08 123 327 AVERAGE
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Pol. Vertical Fundamental

Lol

134

15
[Tk m‘%ﬁ.
m« UNIH-U-NI-2A-UN-2C

g0 }w,awl
P o sdpms e

488

Peak Blank

35

163

500 5308, 534, 5304, 5414, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539371 64.68 74.00 -9.32 55.89 3H/.21 1075 3637 om0 13 307 PEM

1H|.ﬂd(dmlwml
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Avg Blank
35
163
500 5308, 534, 5304, 5414, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.66 51.85 54.00 -1.15 4.7 5.0 10.75 3637 @80 123 327 AVERAGE
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